XCEAICZDHABZR BHRAICBEDTRICEBELTIEZ W,
Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’'emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

THE FINEST RADIO CONTROL MODELS

XV F > R G

vy RT7A—R 7 )L—F— readyset

1:8 Scale Radio Controlled .21 Engine Powered 4WD Monster Truck

[
OFKISHEN TIBICHBLTHDE T, AVTFVAP/N—Y DTIHEDERIC
BEICULTLIEE VW, XY TF YAV TORENL AR, BELKSD
DIRFEES U < Y1 —F—EREL TREVGDE LS,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

\
OA YT F I RPNV IRT BHRRE. EAPHRERSRNES
ICRZfFTIEE L,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algin repuesto.

MHBPWRDOH, FEAMREEET 215EHH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2009 KYOSHO CORPORATION /2 S ifTen g
31226-MMO1

J
[GESETN:))




filic 23 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

ML TICERTE
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

A

IF-==

e =N

EAT 32 TEORIRWICIE. +HEBLTREW,
CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
IMPORTANT: Maniez les outils avec prudence!
AVISO: Maneje las herramientas cuidadosamente!

FYMA>TWEIR
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ

[ —pmmTE

TOOLS / Werkzeug

OUTILS / HERRAMIENTAS

7oev)—
ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 3mm)
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)
Clé allen (1.5mm, 2mm, 2.5mm, 3mm)
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm)

1.5mm Q m
2mm
2.5mm

3mm

B+FLYF (K)
Cross Wrench (big)

B+ RZ0/N— (K. AN
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

—f )

WoIARYF W\
Needle Nose Pliers Scissors
Flachzange Schere
Pinces plates Ciseaux
Alicates de punta fina Tijera

p

— =

No.96154

KYOSHO AR v LT )L—
KYOSHO Special Glue
k=il

Instant Glue / Sekundenkleber
Colle cyanoactrylate / Pegamento instantaneo

Bx>Oy 7l
Screw Cement / Schraubensicherung

Frein filet / Fijatornillos
SCREW
CEMENT

No.96178 —
Oy %4~ (F&E/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

-

Kreuzschllssel (groB3)
Clé en croix (grande) |
Llave de cruz (Grande)

O—C 1]

@7/ ULYFEULTHERATEEY,
Can be used as plug wrench.
Krezenschluessel
Peut-étre utilisé comme clé a bougie.

W=y /(=
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

:

WOy y—F147

Sharp Hobby Knife
Scharfes Bastelmesser
Cutter

Cuchilla de Hobby

No.36219
SPFHA47ITyIU—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

IYE=HE

TRININAET, E#E ~ I5mmORBIFNTEZIETY,

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nltzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

effort! Idéal pour les carrosseries.

Puede utilizarse como llave de bujias m=y
Awl
WX Spitzahle
Grease Poingon
Fett '“‘E Punzon
Graisse B |
Grasa

Perfora agujeros desde 1 a 15mm.

I THEID;EE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

X CORNCTERDZ EISGERELTLEE W,

Q@ DFHAE TR FiH BEEZERET B,

@Y NOABREEND S,
HKA—ARR ARNHEDELIcS. BEWKSD DR
FIEN, Y T2 —H —HEHME, T TTERILS
(AN

QNS BREROEPLY A XEREBZIBNELSICT D, K
ZSEICLTHERUBMSHEIITS,

@TPERZfEHD L& - - -
@?g&ﬁ@(f%%&ﬁﬁiéhéi?ﬁ@T

(=1

fefeU, BRI ERTZ2ETHS D EEINED
B<BhET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht (iberdrehen!

Correct
Richtig
Bon
Correcto

Y

ﬂmmmw

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BOPREINMES ERPIIE@ED L A>TVWET,

{IEEW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

SREAZEICIEBREITRA B D FTDOTHEREL THSHEIITT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des piéces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle & gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@ X DiEE / SCREWS
Schrauben / VIS / TORNILLOS

@/ |\WERFED Y X /OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

A:
B:
C:

D:

EX TPER 3x12mm £ X 3mm Ty ¥vy—-Fvhk E4EYVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4
I ﬂu\\\\\\\\\\\\\\\\\‘r : ' PN
VLN I 3mm 3mm @ -
FryTER TPHSEX 12mm ”
Cap Screw TP F/H Screw N
Inbusschraube SK Treibschraube 5x1omm XFJL - XFU>T 5.8mm EOMR—/L
Vis Vis TP F/H 3xi2mm HS E 2 Metal Bushing - Ball Bearing : Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements a billes Rotul
w DW Vis F/H 3x12mm Casquillo Metalico - Rodamiento Rgtué g§2$
u R
Tornillo 3x12mm F/H 5mm
HSER v hER —~ [)Imm
Flat Head (F/H) Screw Set Screw —L 3mm 7 N @
SK Schraube Gewindestift ‘f Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -smm
[ m
SEAEZED R So funktioniert die Bauanleitung: ( SXEFRHI Example )
How to read the instruction manual: Comment lire les instruction: . R .
Como leer el manual de instrucciones: ( Exemple Beispiel Ejemplo )

ZDEBTHMNT2EE LZ DG,
RO AR, FIE. FERE

Fv hNOERIE. EXFEEBRWTF—
NoMFIFSENTWET, ART/IN\—V%E
BATIREEF—No.ZSBLTLIEE W,
SREAZENTIEZ K DY —IDMERINT
WEd, Y—7ICER LU THIZ TEESD
TLEE W, Y=V DI, &=V
DFICHDFET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

1 70y Y AN 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera %

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Vis a fusée
King Pin

- C

@”b

A

o

152

N
&
|

la piece a assembler.

: Numéro de référence de la piéce, nom,

illust-ration en grandeur réelle et quantité
utilisée.

: Toutes les piéces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Numéro de la plage de montage et le nom de A:
B:

C:

D:

Indica el numero del Paso y la Parte a ser
montada.

Numero, Nombre de la Pieza, Dibujo a
escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

Este manual de instrucciones utiliza diversos
simbolos.

Téngalos en cuenta durante el montaje.




¢

>
o
>

A
X

X

p2

M THID;EE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SEAZEICEDhTWEY—7

Symbols used throughout the instruction manual, comprise:

ERU THIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BEEERITEET 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

TUR%ER 5,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

AEBA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

M EIER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

2mmaOR%ZEH T3 (B) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

— EN

In

Y

EARU L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

RIS,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

XIAYVHIEED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[IzAvhT3,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

G,
For Right.
Rechts
Drolte
Derecha

\
i

R
®

E 7 S

AET 2L DICHEILT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

ESOIBEICHIT 5,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

RPZEHY hT 5,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'excés.

Corte el sobrante.

AR/,
For Left.
Links
Gauche
Izquierda




1 77 %47 / Differential
Gear Differential / Différentiel / Diferencial

4x4mm Y REZX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

ouvy
O-ring
O-Ring

Joint thorique
Junta Térica

P @ 4x10mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

B)8x16mm 7YY
Ball Bearing
Kugellager
Roulements a billes

Rodamiento
@26x14mm ¥+ 7~ (B)

Shaft (Black)

Welle (Schwarz)

Axe 2.6x14mm (Noir)
Eje 2.6x14mm (Negra)

7Y h~/VUYH
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

2 77 %V / Differential
Gear Differential / Différentiel / Diferencial

7Oovk/VUvYH
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

No.SIL3000

>V A4 )L#3000
Silicone Oil #3000
SilikonOl #3000

Huile de silicone #3000
Aceite silicona #3000

Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

3x10mm
2
o)
3x10mm S EZX &
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H (4)2.6 x 14mm >+ 7 k (8)
D]mmmm ,,,,,,,,,,,,,,,,,,,, 8 Shat (Black)
Welle (Schwarz)
; 3x10mm
(B)8 x 16mm N7 UL fxe 2.5xtimm (i)
Ball Bearing je 2.6x14mm (Negra)
Kugellager | |- 2
Roulements a billes N
Rodamiento ®6mm oux7
O-ring
O-Ring
Joint thorique
”””” 2 Junta Térica
,,,,,,,,,,,,,,,,,,,, 2
22tvhﬁﬁT%WD° HESOIBICHEIIT 2, ><%%Aﬁo TIRER B,
Assemble as many times as specified. Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Graissez.

Doit étre acheté séparément!
Debe comprarse por separado.

Aplicar grasa.

5



3 70> ~7 %2 X)L/ Front Axle
Vorderachse / Axe avant / Eje Delantero

2.6x18mm

Q@\ZZE 2.6x12mm

2.6x18mm

2.6x18mm

Short / Kurz /
@ 183x16mm LA Courte / Corto
Shim
Unterlegscheibe
Rondelle de callage
Arandela Differential D\
—————————— 1 @ 8x16x5mm 7P UV Gear Differential
Ball Bearing Différentiel
Diferencial
@D)8x16x1mm 7y ¥ — Kugellager RWH/ Long/
Washer Roulements a billes Lang / Longue / Largo
Scheibe Rodamiento 2.6x18mm EX 2.6x12mm TPER
Fondale LK Sovaud LK Treosch
Arandela chraube reioschr AT % oy 4 Sy S o % SEE
,,,,,,, ] o Vis 2.6x18mm Vis TP 2.6x12mm Q) BBEERT Ny o5y 5BET B,
Tornillo 2.6x18mm Tornillo 2.6x12mm TP lel:;;m:s&;fi;l?nﬁ? F\’A;Igs]st:r?eigrﬂis tieren
A - :
ﬂI|I|||||||||\||||l\l\llI\l\l\l\l\\l\ 7 ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\u e e e R
Ajuste la holgura con las arandelas.

4 70 M R7— L [ Front Suspension Arm
Vordere Aufhdngung Querlenker / Suspension Triangle avant / Suspension delantera

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

VEEMIN: P
Joint Cup ~ Getriebeausgang
Noix de cardan Vaso salida palier

5x4mm Y hEZR

Tornillo 3x10mm TP
s - 4+ [

Set Screw
Gewindestift

Vis BTR 5x4mm
Prisionero 5x4mm

ESsAmEictEY NERZBEET %,

Firmly tighten the set screws onto the flat spots.

Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes planas del eje.

-
»17), (DB s,

Pay attention to the direction of m & .

Einbaurichtung von Teil @ und @ beachten!

Faire attention au sens de montage des pieces @&

Preste atencion a la posicion de @ y .

EW
Wide
Breit
Large
Ancho
e
Narrow
Eng
Etroit
L Estrecho

£/ Top/
Oben / Haut / Arriba

: 0

The angle of
Teil
L'angle de @D
El angulo de

1]

G s @® rov-7 () Bov—7 Front
Pay attention to the lengths. Marked “A” Marked “B” Vorme
Unterschiedliche Langen beachten. A links markiert B links markiert Avant
Attention aux longueurs des pieces. Marqué “A” Marqué “B” Delantero
Preste atencién a las longitudes. "A" derecha "B" derecha \

p
> 0) HEROBEILHS & S ICEERICEET 5.

im gezeigten Winkel montieren und die korrekte Bohrung verwenden.

Utilice el agujero correcto.

.

must be as shown in the drawing. Use the correct hole.

doit étre comme indiqué sur le schéma. Utiliser le bon trou.
debe ser tal y como se muestra en el dibujo.

£/ Top/
Oben / Haut / Arriba

=)

| ZS DIEICHIIT %0

E ERUTHEIITSF.
Assemble in the specified order.

= Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Assemblez dans I'ordre indiqué.

In der angegebenen Reihenfolge zusammenbauen.

Realice el montaje en el orden indicado.

x¥OvIHZEERD,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.

Aplique liquido fijatornillos.




5 U477 X)L I Rear Axle ®>®
Hinterachse / Rear Axle / Eje Trasero ©

J

Eb\)“i/l_/éorm/\q/

Lang / Longue / Largo

@D13x16mm L
Shim
Unterlegscheibe

Rondelle de callage Differential 2.6x18mm
Arandela
,,,,,,,,,, . N Gear Differential
1 (B)8x16x SSEITI] B;\a?'n; 2 Différentiel S/ Short ) @% 2.6x18mm
1 . . X
Diferencial
8x 16x 1mm 7 v — Kugellager N Kurz / Courte / Corto 2.6x18mm
Washer Roulements & billes
Scheibe Rodamiento 26x18mm E2Z 2.6x12mm TPEX

Rondelle Screw TP Screw
LK Schraube LK Treibschr -
Arandela AT 5 Cw Sy =q
,,,,,,,, 1 D Vis 2.6x18mm Vis TP 2.6x12mm Q W?&sz‘T\ N /77_ 7/ /1)&”@%3—5"
Tornillo 2.6x18mm Tornillo 2.6x12mm TP Q&ﬁ;ﬁi:&?ﬁﬁ?x;z;:ﬁeizmis tieren
NN :
ﬂllll|||||||||||||||||||||||||||||||| 7 NN 2 Ajuster l'entre-dent avec les rondelles.

Ajuste la holgura con las arandelas.

Hintere Aufhdngung Querlenker / Suspension Triangle arriére / Suspension Trasera Pay attention to the direction of (17) & (18).
Einbaurichtung von Teil und @ beachten!

E ') 471 27— s / Rear Suspension Arm ( »17), (9 km= .

N R Faire attention au sens de montage des piéces@&
A W .
®ya1vrhy7 8x1omm TPE Sxdmm £vbhEZ Preste atencion a la posicion de @ y .
; ! TP Screw Set Screw
Joint Cup  Getriebeausgang LK Treibschr et ocrew. N
Noix de cardan Vaso salida palier ) Gewindestift LW
Vis TP 3x10mm Vis BTR 5x4mm Wide
Tornillo 3x10mm TP Prisionero 5x4mm Breit
7777777 1 e N Large £/ Tops
Ancho Oben / Haut / Arriba
B : @)
Narrow
Eng
Etroit
L Estrecho )
3x10mm
Short
Kurz
@ Courte  3x10mm \@
Corto
( Ny - A = \
ESHAEICEY NEXEEET 3. > NEOABEICES LS ICEAERISERT %0
Firmly tighten the set screws onto the flat spots. The angle of must be as shown in the drawing. Use the correct hole.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest. Teil @D im gezeigten Winkel montieren und die korrekte Bohrung verwenden.
Vissez les vis type BTR sur les méplats. L'angle de Oﬁ) doit étre comme indiqué sur le schéma. Utiliser le bon trou.
Apriete los prisioneros firmemente en las partes planas del eje. El angulo de debe ser tal y como se muestra en el dibujo.
R £/ Top/ A
@) s @® rov—7 (@) Bov—7 ,‘ Obsn / Haut / Artiba Front
Pay attention to the lengths. Marked “A” Marked “B” Vorne
Unterschiedliche Langen beachten. A links markiert B links markiert @ Avant
Attention aux longueurs des pieces. Marqué “A” Marqué “B” Delantero
Preste atencion a las longitudes. "A" derecha "B" derecha \ J/

s ERE U THEIITSM. HSDIBICHEIIT S, > XIOYIEIZEED,
= Pay close attention here! Assemble in the specified order. -y Apply threadlocker (screw cement).
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack.
Attention! Avis important! Assemblez dans 'ordre indiqué. Appliquer du frein filet.

Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.




7 3AE—R=wv¥ 3> /3 Speed Changer
3-Gang-Getriebe / Boite 3 vitesses / Cambio 3 velocidades

@)4x4mm OvoEy hER
Lock Set Screw
Gewindestift
Vis BTR
Prisionero

@96 x 12 x 4mm RF U
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@96 x 10 x3mm X% JL
Metal Bushing
Lager
Bague Métal 6x10x3mm
Casquillo Metélico 6x10x3mm

@D6x12x 4mm X %)L
Metal Bushing
Lager
Bague Métal 6x12x4mm
Casquillo Metalico 6x12x4mm

@910 x 15 x 4mm RF Y > &7
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

2x9.8mm £
Pin
Stift
Axe 2x9.8mm
Pasador

6x13x1mm TV v —
Washer
Scheibe
Rondelle
Arandela

3x6mm EX g

Screw I

LK Schraube

Vis 3x6mm

Tornillo 3x6mm @\o
[l "o Sem .

4x4mm Y AEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
[mm Prisionero 4x4mm 5

C— (@
b b

I

AR N0):
Groove of shaft.
Nut in der Welle.
Méplat de I'axe.
Rebaje en el eje.

-
B v 7 RDEICEY NEADNAZ LS ICHHED B,

Install with a setscrew on the groove of the shaft.

Der Gewindestift muss in die Nut der Welle greifen.

Fixer I'axe avec la vis BTR sur le méplat.

Fijelo con una llave allen en el rebaje del eje.

6x13x1mm
—
] ®

6x13x1mm

1 ik,

LU | Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

X¥OAYIHZEZRS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




I >3 /Engine
Verbrennungsmotor / Moteur / Motor

3x12mm EX 3x10mm¥ vy TER @)5x20mm ¥4 Shim
Screw Cap Screw Unterlegscheibe
LK Schraube Inbusschraube Rondelle de callage
Vis 3x12mm Vis Arandela
Tornillo 3x12mm Tornillo allen

7x11x1imm 7y v —
Washer
Scheibe
Rondelle
Arandela

2

3x12mm

VYAV F a—T%7mmic

Hy k92,
@ Cut the Silicone Tube to

%> )X— / Shock Absorber
StoBdampfer / Amortisseur / Amortiguador
7mm Length.

Silikonschlauch auf 7mm

Joint thorique P18
Junta Térica P18

FUNR—Yv Tk
Shock Shaft
Kolbenstange
Tige d'amortisseur
Eje amortiguador

JULLLLULLLELY

26x6.8x0.5mm7y v —

Washer
Scheibe
Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

Gde.smm ¥ /—TV R
Shock End
Kugelpfanne
Chape Amortisseur

Rétula Amortiguador
~_
C
—

G FVIR—ER Y
Shock Piston
Dampferkolben
Piston d'ammortisseur
Piston

2.6mm Fv k&
Nut  Mutter

before gripping it with pliers.
Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.
Pour ne pas rayer avec la pince,
protégez la tige avec du papier
ou du tissu.
Cubra el eje con un trapo para
evitar rayar el eje.

__Ecrou Tuerca 2.6mm

ffffffffffffffffff " 0

@ 6.8mm Y /\FIR—IL

Ball

Kugel

Rotule 6.8mm
Rétula 6.8mm

. ! P : -
8#:?:&18 P r T RCHERE. DHT, ablangen.
nd Cover the shaft with cloth | Découper une longueur de
O-Ring P18 7mm de la durite silicone.

Corte el tubo de silicona
con una longitud de 7mm.

~N

A #919mm

approx. 19mm

Y ca. 19mm

Jﬂll environ 19mm

aprox. 19mm

#944.5mm
approx. 44.5mm
ca. 44.5mm
environ 44.5mm
aprox. 44.5mm

J

0
|\H\|\H\l\H\|\H\l\\H|HH|HH|HH|HH|HH|

50mm

4 4ty MEZTS ().
Assemble as many times as

Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.

Repita las veces sefialadas.

P <0y SEIEES,

specified.

—) Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




1 O %> JX— / Shock Absorber
StoBdampfer / Amortisseur / Amortiguador
»EXANYETIF AMILEROMNELETANS,
Pull down the piston and slowly fill in oil.
Kolben nach unten ziehen, langsam mit
Ol befUullen.
Placer le piston en position basse puis

remplir doucement d ' huile.
Tire del piston hacia abajo y rellene

55— EROUEERT
AN ZRT .
Add oil one more time
up to the brim.
Dampfer nochmals bis
zum Rand befullen.
Ajouter de | ' huile

I I
I I
I I
I I
I I
I I
I I
I I
I I
con aceite. : encore une fois, :
: Eonpril
I I
LB 05 hsso | hasta el borde. | @
Sili Oil #350 b=
SitkonOI 050 | | QI
Huile de silicone #350
Aceite silicona #350 : :
! 0~1mm | | Mr—p
o ‘ I I
o : |
o : |
° | |
Tz |:> |i>
Piston
Kolben
Piston
Piston

I I
I I
I I
| |
I I
I I
I I
I I
I I
| |
I I
| | AL—XCEB < DT Do
L -6 EGY ICH ST, BINLAAILEZEED, ZL\—Z@J@@L\&%L&*\
' @D, 6)=#IT S, | A1INEANET,
I I
I I
I I
I I
I I
| |
I I
I I
I I
I I
I I
| |
I I
I I
I I

Put 64) onto , wipe up any excess oil and E;Sc)"i/':rﬁg:‘?oéhhg:jtdog
screw on together with ' iston not r.nove smoothl
Setzen Sie die Dampferversch-luB kappe auf und piston ) Y-
. A Der Dampfer muB sich leicht
schraubcen Sie den Dampfer zu. bewegen lassen. aaf. die
Wischen Sie ausgetretenes Ol vom Dampfer ab. 9 » 991

Beflillung wiederholen.
Installer la membrane sur le corps . 9

h 7 ) S "assurer que le piston puisse
supprimer les exces d ' huile et visser le . .
opére doucement. sinon.

Asegurarse que el piston
se mueve suavemente
arriba y abajo.

o< DHETEE, TUEZ LD,

Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.

Ahora mueva el pistdn hacia arriba y hacia
abajo para eliminar las burbujas de aire.

bouchon avec

Coloque la membrana en , Iim el aceite

sobrante y coloque @ enroscando

I

Lo 27UV T EREHTEDE AN,

| Compress the spring and install 7).

| Driicken Sie die Feder zusammen und schieben Sie @ auf.
! Compresser le ressort pour monter @

I . .

h Comprima el muelle e instale @
I
I
I
|
I
I
I

1 1 4"~ JX— ] Shock Absorber
StoBdémpfer / Amortisseur / Amortiguador
YAV Fa1—TDREBZET ST,
Slide the silicon tube.
Silikonschlauch aufschieben

Glisser le ressort.
Mueva el tubo de silicona

4 4ty MEZTS (B) X AEEA o

Assemble as many times as specified. Must be purchased separately!
Sooft wie angegeben zusammenbauen. Das Teil ist nicht im Bausatz enthalten!
Assemblez aussi souvent qu'indiqué. Doit étre acheté séparément!
Repita las veces sefialadas. Debe comprarse por separado.

10




12148

7Rtz -1 /X— / Servo Saver
Servo Saver / Sauve-servo / Salvaservos

~N

P> 52U\ / Short /
Kurz / Courte / Corto

=0
®

P

#7115mm /
approx. 115mm/ca. 115mm/
environ 115mm / aprox. 115mm |

)

#9123mm /
approx. 123mm / ca. 123mm /
environ 123mm / aprox. 123mm

—_—— e —— - -y

¥ (G (G (0
® @

|
|
@I-IIII
Y,
140mm
|\\\\|\\\\|HH|\\\\l\\\\|HH|\\\\|H\\|HH|H\\l\H\|\H\l\H\|\H\l\\H|HH|\\H|\\\\|HH|\\\\l\H\|HH|\\\\|HH|HH|HH|HH|HH|
3mm 7S VIV A @3x125mm [ Y S 1
Flanged Nut Rod Anlenkgesténge
Stoppmutter Tringle Tirante
Ecrou épaulé
Tuerca con collarin LI DN
@®3x132mm Oy R ------ooe- 1
Rod Anlenkgestange
Tringle Tirante
69 5.8mm EOR—/L (58) [T T
Pillow Ball (silver)
Kugelschraube (siber) (735 x37.5mm &+ 7 k @erR—vv 7k @A /—F vk
Rotule (argent) 5.8mm Shaft Saver Shaft Servosaver Welle Saver Nut
Roétula 5.8mm (Plateado) Welle Axe de sauve servo Eje salvaservos Servosaver Mutter
Axe 5x37.5mm Ecrou de sauve servo
@Cm . S — =
@0 5.8mm R—ILT> R @ | | ,,,,,,,,,, 1
BalEnd 4 e e 1
Kugelpfanne . MY —REeANN=2TU>Y
Chape 3x45mm Fvy 7L Servo Saver Spring
Rétula Cap Screw
Servosaver Feder
Inbusschraube
- ,,,,,,,, 5 Vis Ressort de suave servo
o Tornillo allen Muelle salvaservos
@ \m\\\\\\\\m\\nmnwwmmm @M

mEICER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

xyOvIHERS,
Apply threadlocker (screw cement).

Appliquer du frein filet.
Aplique liquido fijatornillos.

Verwenden Sie Schraubensicherungslack.

11




1 3 FY Ry U X | Gearbox
Getriebegehause / Carter de différentiel / Caja de transmision

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
i 4

3x 12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
[ 2

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm

mm Prisionero 5x4mm
,,,,,,,,,,,,,,,,,,,,,,,,, 1

@80)2.6x 16mm £

Pin  Stift
Axe 2.6x16mm Pasador

RSATFz—v
Drive Chain
Antriebskette
Chaine
Cadena

@6 x12x4mm X7 U

(B)8x 16 x5mm N7 U4

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Ball Bearing
Kugellager ®varvrhyz @tvy—vr7h
Roulements & billes Joint Cup Center Shaft
Rodamiento Getriebeausgang Mittelwelle

Noix de cardan Axe central

Vaso salida palier

@326T 27O Y b

Palier central

ffffffffff 1
Sprocket
Ritzel
Pignon de chaine
Pifion O

: Assemble in the specified order.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

xyOvIHERZ,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

12




1 4 FVY7Rw o Z / Gearbox
Getriebegehause / Carter de différentiel / Caja de transmision 4x4mm

3x 10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ 2

4x4mm Ly hEX
Set Screw
Gewindestift
Vis BTR 4x4mm
m Prisionero 4x4mm

~
> 1 1ITR7A7y hZ2—EAL., Fz—VIC5>oNFTHSBEMRAILTS, '
Remove the 11T sprocket and hook on the drive chain.
Then, reattach the sprocket.
Ritzel entfernen und die Kette einhdgen. Danach das
Ritzel wieder montieren.
Retire le pignon de chaine et I'ancrer dans la chaine comme indiqué.
Puis re-fixer le pignon de chaine.
Desmonte el pifion de 11T y coloque la cadena. Ahora vuelva a colocar el pifion. 3x10mm

1 5 7L —= /Brake sy
. V and
Bremse / Frein / Freno ©)

4 1\
#96.5mm >
approx. 6.5mm
ca. 6.5mm

environ 6.5mm
aprox. 6.5mm (
\

A

3x12mm .
TL—FER kY
Brake Piston Bremse Kolben
Piston frein  Pistén freno

3x12mm E2 @ FL—FFrU/t—
- Screw Brake Caliper
/ LK Schraube Bremssattel
= Vis 3x12mm Plaquette de frein

Placa freno

« Tornillo 3x12mm
I|l||||||||||||||||||||| ffffffffffff 2
O O

3x3mm Yy hEXR

i SetSerew T T 2
@ IL—Fya1> Ay Gewindestift
Brake Joint Cup Vis BTR 3x3mm TL—F/Cy R (B)
Bremsmitnehmer Prisionero 3x3mm Brake Pad (Black)
Noix de cardan m ***************** 1 Bremsbelag (Schwarz)

Vaso freno . Garniture (Noir)
t i 5x4mm -tée{ gclr:eﬁ Zapata freno (Negra)
Top Gewindestift
f Oben @ Vis BTR 5x4mm O Q)
©0 Haut Prisionero 5x4mm
L N S 1 m:m ————————————————————————— T = 5

X¥AyIEEES, W =S DIEICHITS, o [REEEESPLS i aAe:N L{ mEITER.

Apply threadlocker (screw cement). Assemble in the specified order. I8 Ensure smooth, non-binding movement when assembling. Note the direction.
Verwenden Sie Schraubensicherungslack. In der angegebenen Reihenfolge zusammenbauen. Das Teil muB sich leicht bewegen lassen. Einbaurichtung beachten.
Appliquer du frein filet. Assemblez dans I'ordre indiqué. La piéce doit pouvoir pivoter autour de la vis. Notez le sens.

Aplique liquido fijatornillos. Realice el montaje en el orden indicado. Asegurese que la pieza se mueve suavemente. Fijarse en el dibujo.

13




1 6 Y4 RZ7L—b /Side Plate WSXSmm
Seitenplatte / Flancs de chéssis / Protector lateral <z
3x8mm \
N

3x8mm EZR
Screw LK Schraube
Vis 3x8mm  Tornillo 3x8mm

ffffffffffffffff 7 m

3x8mm TIER
F/H Screw  SK Schraube
Vis F/H 3x8mm  Tornillo 3x8mm F/H

6.8mmEIR Y
Pivot
Kugelpfosten
Pivot
Bola conica B

Front
@ -2 Vorne
Avant

Delantero
Yry—IJaAvh(S)
Chassis Joint (S)
Chassis-Trager (S)
Plot de chassis (court)

Soporte chasis (S)

O |2

Yry—IaA k(L)
Chassis Joint (L)
Chassis-Trager (L)

Plot de chassis (long)
Soporte chasis (L)

O B BerssEe®ranvts,
O O @ t The flat surfaces of parts and @) must rest against part @ .
Die abgeflachten Seiten von und @) mussen auf Teil auﬂiegen.
Les méplats des plots de chassis &

doivent rester contre la piece (J9).
deben apoyarse en la pieza .

7777777777 2 | Las partes planas de las piezas @ y

1 7 Y4 R7L—h /Side Plate 3x10mm FryTER
Seitenplatte / Flancs de chéssis / Protector lateral . Cap Screw
= Inbusschraube
Vis

Tornillo allen
XAy @Mmmm ————————————————— 4
Main Chassis
Das Chassis
Chaéssis principal
Chasis

il
Front
Vorne ‘
Avant
Delantero
Q XYY py—ERfE, ERCRIOY IREE> TARHLET,
Attach the side plates to the main chassis by installing the six screws. Screw them in completely and use screw cement.
Die beiden Seitenteile mit den sechs Schrauben montieren. Schrauben mit Schraubensicherung versehen und gut festziehen.
Fixer avec les 6 vis les flancs de chassis sur le chassis principal. Les visser intégralement et utiliser du frein filet.
Instale los protectores laterales en el chasis con los seis tornillos. Apriételos firmemente y aplique liquido fijatornillos.
{R1ED, *¥0vIHERs, V EERU&SICHEILTS, L{ BEICER. EEL TR TS, L ERI, AR,
Temporarily tighten. Apply threadlocker (screw cement). Assemble left and right sides the same way. Note the direction. =il Pay close attention here! For Left. For Right.
Vorlaufig festziehen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite. Einbaurichtung beachten. Vorsicht! Wichtiger Hinweis! Links Rechts
Vissez temporairement. Appliquer du frein filet. Assemblez le coté gauche comme le coté droit. Notez le sens. Attention! Avis important! Gauche Drolte
Apriete de manera provisional. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados. Fijarse en el dibujo. Preste atencion. lzquierda Derecha

14




1 8 277 ") > —iR [ Steering Servo '1:@
Lenkservo / Servo de direction / Servo de direccién ©)

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\“- ————————————————— 10

2.6 x10mm TPE X

TP Screw
LK Treibschr
Vis TP 2.6x10mm
Tornillo 2.6x10mm TP
——————————————————— 1
89 5.8mm EOR—IL (8) N
Pillow Ball (silver)
Kugelschraube (silber) — .
Rotule (argent) 5.8mm AT P2 TH—IR o ‘
Rétula 5.8mm (Plateado) Steering Servo °
@ Lenkservo 2
. ] ——————————— 1 Servo de direction
Servo de direccion C? #18mm
approx. 18mm
f ca. 18mm
environ 18mm
- ~ aprox. 18mm
Y 3x10mm
A @
#1mm I
approx. 1Tmm ©
ca. imm
environ 1mm
aprox. 1mm
J
N
O;LL
]
O
J

3x10mm

Q ZDONZES,
Use these holes.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero. 3x10mm
oWl 75 DIRICHEIZ TS, Czhy 93, Hll 2.6mmDN%EH B (f) o
Bl Assemble in the specified order. 4 Cut off shaded portion. Drill holes with the specified diameter.
In der angegebenen Reihenfolge zusammenbauen. Schneiden Sie die schraffierten Flachen heraus. Bohren Sie Lécher im angegebenen @.
Assemblez dans I'ordre indiqué. Coupez la partie grisée. Percez des trous dans le @ indiqué.
Realice el montaje en el orden indicado. Corte la zona oscurecida. Perfore agujeros con la medida indicada.

15




1 9 BREL% > U | Fuel Tank
Tank / Réservoir / Deposito

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 1

3x15mm TPEZR
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- ———————— :

3x25mm TPER
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

ﬂs\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘
1

BRI A

Antivibration Rubber
Gummistopfen
Caoutchouc antivibrations
Goma antivibraciones

Q YYaAvFa—TEIommiAY hT B,
Cut the Silicone Tube to 10mm Length.
Silikonschlauch auf 10mm ablangen.

Découper une longueur de 10mm de la durite silicone @

Corte el tubo de silicona @con una longitud de 10mm.

0 10mm

20 20w L= / Throttle Servo

Gasservo / Servo de gaz / Servo de Gas

3x 10mm TPE X
TP Screw

LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
i 4

§/3x10mm

20y LY —R
Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

A

M r«nvzrsy 7r—Ro
J—REYA RTL—hABET 3.

Secure the s cord to the side

plate using

nylon straps.

Servokabel an der Seitenplatte mit Kabel-

bindern (ﬁ) sichern.

Protéger le cable du servo sur le flance
en utilisant un collier plastique .
Asegure el cable de servo al protector
lateral utilizando abrazaderas de nylon (]0/).

16




2x10mm
£ (OFF{I)
Black (OFF side)

21 707K / Radio
RC-Anlage / Radio / Equipo de Radio

gﬂx(l)?\lg‘”?‘ Schwarz (Aus)
- e Noir (Position OFF)

2x10mm E2 (3§) 2x8mm TPEZ 2x20mm 2R Silver (ON side) Negro (Lado OFF)

Screw (Silver) TP Screw Screw Silber (An)

LK Schraube (Silber) LK Treibschr LK Schraube Araente Ef;jétg“)ON)

Vis 2x10mm (Argent) Vis TP 2x8mm Vis 2x20mm

Tornillo 2x10mm (Plateado) Tornillo 2x8mm TP Tornillo 2x20mm
,,,,,,,,,,,,, 1 Qs 6 -1
2x10mm E2Z (8)

Screw (Black)

LK Schraube (Schwarz) 2x8mm 2xgmm 2xgmm 3x12mm

Vis 2x10mm (Noire)
Tornillo 2x10mm (Negra)

ﬂi“\\\\\\\\\\\\\\\\\ fffffffffffff 1

3x10mm

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ o -~ 1

3x12mm TPER Switch
TP Screw Schalter
LK Treibschr Interrupteur
Vis TP 3x12mm Interruptor

Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ——————————— 1

o

Q
—_——

©

Q SEME Ny T —CERT 5, @ H—RO— REET, TOROHBEESEC, AR5 —EEFRT 3,

Connect to your receiver and battery. Cords come like picture. Connect as per radio instruction manual.
Empfénger und Akku anschlieBen. Kabel wie dargestellt verlegen. SchlieBen Sie die Servos gemaB der Bedienungsanleitung lhrer RC-Anlage an.
Connecter au récepteur et a la batterie. Placer les cables comme indiqué Branchez selon la notice de la radio.

sur le schéma.

oo Conecte siguiendo las instrucciones del manual del equipo de radio.
Los cables deben estar como en el dibujo. 9 quip

Conecte al receptor y bateria.

22 07K / Radio r-*/\z\t/%f
i H H ntenna
RC-Anlage / Radio / Equipo de Radio . Antenno
Antenne
TyvoEY St Antena
Hook Pin Receiver
Karnosserieldammer Empfanger @)
Cip car Récepiour > | {@Y—fENB B EBIHi, ZHEK
= Receptor T | 1 kuru-ogmEs@sLET,

No.71161 X-FORCE 6V-600 =/ R/Cy 71 —
Recomend to use Ni-Cd Battery.
No.71161 X-FORCE 6V-600 Ni-Cd Battery
Verwenden Sie den NiMH-Empfangerakku
6V /1.600mAh Best.-Nr. ORI12232
Il est recommandé d'utiliser une batterie Ni-Cd
#71161 - X-FORCE 6V-600 Ni-Cd

2Ryy7avy
Sponge Block
Schaumstoffblock

Es:;rﬁg Bty 7 2 Se recomienda utilizar la Bateria NiCd
Battery Box No.71161 X-FORCE 6V-600
Batteriehalter
Boitier a piles
Portapilas
Y—IRD— Rz ZERERT %0 TOROFAEEZSEIC. ORI I —%HERT 5.
Connect the servo cords to your receiver. Connect as per radio instruction manual.
Servos am Empfénger anschlieBen. SchlieBen Sie die Servos gemaB der Bedienungsanleitung lhrer RC-Anlage an.
Connecter le cable du servo au récepteur. Branchez selon la notice de la radio.
Conecte los cables de servo al receptor. Conecte siguiendo las instrucciones del manual del equipo de radio.

o ER U THIL TSR, / Pay close attention here! /
Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

17




23 70> ~JX>JX— /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero

N :
o 2x8mm
o
o %
~ Z 3x12mm \\
2x8mm TPEX 3x12mm EX

TP Screw Screw

LK Treibschr LK Schraube

Vis TP 2x8mm Vis 3x12mm

Tornillo 2x8mm TP Tornillo 3x12mm

(e 2 |ommmm -«

24 4 ) —J)\— / Wheelie Bar
Wheelie-Stiitze / Barre de wheeling / Barra antivuelco

3x12mm

e N

(o) 3x12mm

© 3x12mm

N
6 2x8mm —
| 2x8mm AN
N —
& N\ — ]
@ \ . /\‘
o C 2

I\ Y, (o >

2x8mm TPEX
TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

\. @ (92mm)
: { \<

.>\ )
@ (100mm) &}, \

3x8mm EX
Screw LK Schraube
Vis 3x8mm  Tornillo 3x8mm

ffffffffffffffffffff 2

3x12mm EXR
Screw LK Schraube
Vis 3x12mm  Tornillo 3x12mm

ﬂllllllllllllllllllllllll *************** 12

3x15mm EXR
Screw LK Schraube
Vis 3x15mm  Tornillo 3x15mm

ﬂllllllllIllllllllllllllllllllI ************* 4 3x8mm —a
3mm 7SV Iy L 3x12mm

Flanged Nut  Stoppmutter 3x15mm

Ecrou épaulé  Tuerca con collarin

3x12mm

f@

@

%)
%/3x12mm

/%@%/SHSmm

3x12mm

18




25 I >3 /Engine
Verbrennungsmotor / Moteur / Motor

N Vs N
3 x 8mm léc;:ew Ivyvaizvhk
LK Schraube N Engine Unit
Vis 3x8mm i Verbrennungsmotor
Moteur

Motor

Tornillo 3x8mm
ﬂllllllllllllllll

Q) E1EH0TEmED S TERT S, B DO 0
Tighten the screws with one sheet of paper inserted between both gears. Holes for mounting. 0 0
Legen Sie vor dem Festziehen der Schrauben ein Stiick Papier zwi-schen Diese Bohrungen verwenden. 5) @ ‘ ‘
beide Zahnréder. Trous pour le montage. ‘
Serrez les vis en insérant une feuille de papier entre les dents des pignons. Agujeros a utilizar.
Apriete los tornillos colocando un trozo de papel entre la corona y el pifion. - J/

26 B —JL/X— / Roll Bar / Ueberrollbuegel
Arceau de support de puce / Barra antivuelco

3x3mm Yy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x3mm

o EEUTHII TSR, / Pay close attention here! /
Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

19




Y7 5— /Muffler

Resonanzrohr / Echappement / Escape

3

fffffffff :

4x4mm Yy hEXR

x 12mm EX 3mm 7oV IMFY
Screw Flanged Nut
LK Schraube Stoppmutter
Vis 3x12mm Ecrou épaulé

Tornillo 3x12mm

Tuerca con collarin

Set Screw
Gewindestift

Vis BTR 4x4mm
Prisionero 4x4mm

Q) Res=ciEs s,
Bend as shown here.
Biegen wie dargestellt.
Courber comme indiqué.
Doblar tal y como se indica.

@IVYYEIIPEIONSTFERHIC, BIFED
No.1876MAK 7 1 LY —DERZEITITHLES,
To protect the engine from dirt infiltration,
purchase Kyosho's No.1876 Fuel Filter.
Verwenden Sie den Treibstofffilter
Best.-Nr. 1876, um den Vergaser zu schiitzen.
Pour protéger le moteur des infiltrations de
poussiere acheter le filtre #1876.
Adquiera el Filtro Combustible No.1876 para
evitar la entrada de suciedad en el motor.

RBF 12— /Fuel Tube
Treibstoffschlauch / Durite / Tubo Combustible

YYAVFa—THFVICE
LABVLSICO—)LN—C
@xr5yT7ThB< k0B,
Lightly fix the silicon tube to
roll bar with strap so it
doesn’t contact the gears.

Schlauch am Uberrollbiigel mit 0 50 100 140mm
einem Kabelbinder ({2g) sichern. |\\H|\\H|HH|\\\\l\\\\|HH|\\\\|H\\|HH|\\\\lH\\|HH|H\\|\H\l\H\'\H\l\\H|\\H|HH|\\Hl\H\|HH|\\\\|HH|HH|\\H|HH|HH|
Schlauch dabei nicht quetschen!

Fixer sans serrer la durite
a carburant sur l'arceau avec @ YAV F 2 —T%135mmIcHY b T B, G VYAV Fa—TZ1ommIiCh Yy kT3,
un collier rilsant. Cut the (129) Silicone Tube to 135mm Length. Cut the ([29) Silicone Tube to 110mm Length.

Fije el tubo de silicona Silikonschlauch auf 135mm abléngen. Silikonschlauch auf 110mm abléngen.
con una abrazadera @ Découper une longueur de 135mm de la durite silicone @ Découper une longueur de 110mm de la durite silicone @

Corte el tubo de silicona @con una longitud de 135mm. Corte el tubo de silicona @con una longitud de 110mm.
SN R73%E7 v hT %, / Cutoff excess. Fd *¥0Ov UEI%Z%2%, / Apply threadlocker (screw cement).

AN Uberschiissiges Material abschneiden. / Coupez I'excés. / Corte el sobrante. ] Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

20




<A0O0v kLAY K> ‘ /3333")5'\3333')
<Throttle Rod > 3x3mm m//

<Gasgestange >

<Tringlerie d' accélération>

<Varilla de Gas >

29 20w ~LYU >4 —3 [ Throttle Linkages
Gasgestange / Tringlerie de gaz / Varillaje de gas 'f( ” &
-

#y6mm / approx. 6mm /
ca. 6mm / environ 6mm / aprox. 6mm

‘ / 50mm 2x8mm
Bit)
S\ ) §/ Ay ~Lay R

[y
P Throttle Rod
& Gasgestange
@ ds Tringlerie d' accélération
2 Varilla de Gas
?
({'-
Q YAV F a1 —TZ7mmic
hy k92,
Cut the Silicone Tube to
7mm Length.
Silikonschlauch auf 7mm N
ablangen. 105mm s
2 ervo Horn ° i
Découper une longueur de Servohorn o—{ ?1?;?(m13mm
7mm de la durite silicone. Palonnier de sernvo ° cgp13rﬁm
Corte el tubo de silicona Horn servo ° T @ en;/iron 13mm
con una longitud de 7mm. #310mm
approx. 10mm aprox. 13mm
ca. 10mm ) ‘
0 50 100 110mm environ 10mm %
|HH|H\\l\H\|\H\l\\H|HHlH\\|H\\lH\\|HHl\H\|\H\l\H\|\H\l\\H|\\HlHH|\H\|HH|HH|HH|HH| \aprox.10mm )
3x3mm v hER @ VYAV Fa—TEIMmIEN Y b B,

Set Screw L Cut the Silicone Tube to 7mm Length.
Gewindestift @ (ﬁ.ﬁ} @){ AT Silikonschlauch (29 auf 7mm ablangen.
Vis BTR 3x3mm = Parallel Découper une longueur de 7mm de la durite silicone @
Prisionero 3x3mm = Parallel Corte el tubo de silicona @con una longitud de 7mm.
(115 EESRITEARERE IR A 2 . Paralléle
2x8mm TPE R \3/ Paralelo

TP Screw

LK Treibschr

Vis TP 2x8mm
Tornillo 2x8mm TP 1

2.6 x 10mm TPER
TP Screw
LK Treibschr
Vis TP 2.6x10mm

Tornillo 2.6x10mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\‘\w ffffffffffffffffff 1

U —IRTYY
Linkage Spring
Gesténge Feder
Ressort Tringlerie
Muelle Gas

@omm Rz kv/t—
Stopper
Stellring
Arretoir

Prisionero
@E"™™ :

@2 x50mm 7YrRy—0v K
Adjuster Rod
Stange
Tringle
Tirante

—

A

@7L—*ovk
Brake Rod
Bremsgestange
Tringlerie de frein
Varilla de freno

g ] |

[

\

| 105mm
RIS, EJEH“%J:'BLC?&EE‘ZTég [ R S S
Temporarily tighten.  Ensure smooth, non-binding movement when assembling. v Cut off shaded portion.
Vorlaufig festziehen. Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus.
Vissez temporairement. La piéce doit pouvoir pivoter autour de la vis. Coupez la partie grisée.
Apriete de manera provisional. Asegurese que la pieza se mueve suavemente. Corte la zona oscurecida.

21




A0y ML > —J58% [ Throttle Linkage Adjustment

Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

<Za—hkJI> <\ 1 > <7JL—% >
< Neutral > < High > < Brake >

< Neutral > < Vollgas > < Bremse >
< Neutre > < Plein gaz > < Frein >

< Neutro > < Méaximo gas > < Freno>

]

IIII[I

6]

IIIIII

#90.3mm
approx. 0.3mm =]
ca. 0.3mm

environ 0.3mm

aprox. 0.3mm

approx. 0.3mm
ca. 0.3mm
environ 0.3mm
aprox. 0.3mm

Q CL LAY DB BHRICT %o @ FARUYITIVIVNIEESRMEICHEL 2 TREY 2,
Part should have a little play. Not to stop at the time of idling.
Teil muss ein wenig Spiel haben. Mechanische Justierung fir Leerlaufdrehzahl.
La piéce @ doit avoir un peu de jeu. Ne pas fermer complétement.
La pieza @ debe tener un poco de juego. Ajuste de manera que el motor no se pare estando al ralenti.

31 ST A Gieare:
Luftfilter / Filtre & air / Filtro de aire No.92304

@HpT 77— uU—F— % @), @, @), @ /K —VIRFEL TWEE A

i . — 7 —F—ZFERL TSN,
3x10mm HD Air Cleaner No0.92304 HDIT. 7 —%
Luftfilter Key No. @ @ @ and @ are not available as spare parts.
Filtre & air Please purchase optional "N0.92304 HD Air Cleaner" instead.
Filtro Aire Die Teile @9, @, @ & @) sind nicht als Ersatzteile erhaltlich.

Bitte verwenden Sie dafir den Luftfilter mit der Best.-Nr. 92304.
Les pieces N° , @ et @ne sont pas vendues séparément.
| Pour les remplacer, se procurer le filtre a air, réf. 92304.
, Las Piezas No. , @ y @ no se venden por separado.
Adquiera la pieza opcional No. 92304 Filtro Aire.

&

e®0ccccccccccccccscccccccccon o

N0.96169

@T7—7Y—F—7)L(100cc)
Air Cleaner QOil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

3x10mm TPEX
TP Screw
) LK Treibschr

Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 1

X balll- VN EqY RAEHY b T B,

Must be purchased separately! AN Cut off excess.
Das Teil ist nicht im Bausatz enthalten! Uberschiissiges Material abschneiden.
Doit étre acheté séparément! Coupez I'exces.
Debe comprarse por separado. Corte el sobrante.

22




32 70> kYR>3 [ Front Suspension ‘@:@
Vordere Aufhangung / Suspension avant / Suspension Delantera Q

(5)8x 16 x5mm ~RF YUY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Q2.6 x 14mm £

Pin
Stift
Axe 2.6x14mm
Pasador
—
|
I
I
I
S Al :
Q ROV —% @ LDY—2 Outside Inside |
Marked “R” Marked “L” Aussenseite Innenseite 1
R links markiert L links markiert Extérieur Interieur :
Marqué “R” Marqué “L” Exterior Interior .
"R" derecha "L" izquierda ~ 1
33 70y kY ARV 3 [ Front Suspension Q 6; E}
Vordere Aufhdngung / Suspension avant / Suspension Delantera | 84.5mm |
[ >
4x12mm F¥ v TEX @BFvoLhs—
Cap Screw Knuckle Collar
Inpusschraube Lagerbuschse @
Vis Bague guide de fusée 114mm
Tornillo allen Casquillo |< =!

E

70Yh~HA
For Front
Vorne
Avant
Delanteros

Lang / Longue / Largo

%2\\7 / Short/

Kurz / Courte / Corto 4x12mm

C)

A

BWY v TR @EL\VV7I\ @Eét:;‘i,’éu

Short Long Pay attention to the lengths.
Kurz Lang Unterschiedliche Langen beachten!
Courte Longue Attention aux longueurs des pieces.
Corto Largo Preste atencion a las diferentes longitudes.
oW %S DIRICHEIIT S, % EERU LS ICHEIITS, JER U THIZI TS,
sl Assemble in the specified order. Assemble left and right sides the same way. Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Assemblez le coté gauche comme le cété droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.
L{ M EITER. L ERIR. G, X¥OvIHERD,
Note the direction. For Left. For Right. Apply threadlocker (screw cement).
Einbaurichtung beachten. Links Rechts Verwenden Sie Schraubensicherungslack.
Notez le sens. Gauche Drolte Appliquer du frein filet.
Fijarse en el dibujo. Izquierda Derecha Aplique liquido fijatornillos.

23




— N - %2\ / Short / KWJH / Long / #1mm / approx. 1mm /
I
ATT7V2T Steering Q Kurz / Courte / Corto @ Lang / Longue / Largo G ca. Tmm / environ 1mm / aprox. imm

Lenkung / Direction / Direccion
® T @
-7 = K
5
W ))

#378mm / approx. 78mm /
ca. 78mm / environ 78mm / aprox. 78mm

T
@ $932mm / approx. 32mm /
@ ca. 32mm / environ 32mm / aprox. 32mm
@I v_n-j©

3 x 45mm Av K
Rod Anlenkgestange
Tringle Tirante
LU AAKAAANI
,,,,,,,,,,,, 2
{3 x90mm Ov K
Rod Anlenkgestéange
Tringle Tirante
LU
ffffffffffff 1
69 5.8mm £OR— )L 3R)
Pillow Ball (silver) @0)5.8mm R—LITV K
Kugelschraube (silber) BallEnd Kugelpfanne
Rotule (argent) 5.8mm Chape Rétula 5
Rétula 5.8mm (Plateada) H
(mmm 5 G 6 0 O 50 %0mm
|HH|\\\\lH\\|HH|H\\|\H\l\H\'\H\l\\H|\\H|HH|\\Hl\\\\|HH|\\H|HH|HH|HH|
A5 7Y >4 | Steering RW7/ Long /
. . X ., Lang / Longue / Largo
Lenkung / Direction / Direccion
3x15mm EX #2W\\% / Short /
Screw Kurz / Courte / Corto
LK Schraube #7351 short/
Vis 3x15mm Kurz / Courte / Corto

Tornillo 3x15mm

i . > o e
695.8mm EOR—L (38) ‘C;}’
(7

Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateada)

@)3x5x8.3mm HT— Q
Collar

=
(<]
i

Gleitlager
Bague @
A 2
Casquillo W)
O ™| a Sl
-
> ] =)
s oy
5 Al =
7‘
A (= @ ~X e _
= R #2UL\A / Short /
= \{ Kurz / Courte / Corto

< A
Z ) )
\\\\\“‘m‘ ’ : « fWHA /7 Long/
vﬁ = Lang / Longue / Largo
®

Q LDOY—% @ RDOY—% @ RSTEE,

Marked “L” Marked “R” Pay attention to the lengths.
L links markiert R links markiert Unterschiedliche Langen beachten.
Marqué “L” Marqué “R” Faire attention aux dimensions.
"L" izquierda "R" derecha Fijese en las diferentes medidas.

2 2ty MEZTS (), E ERUTHEII T, xyOvIREZES, o EEEEESPLE - Ag:H
Assemble as many times as specified. sl Pay close attention here! Apply threadlocker (screw cement). Ll Ensure smooth, non-binding movement when assembling.
Sooft wie angegeben zusammenbauen. Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen.
Assemblez aussi souvent qu'indiqué. Attention! Avis important! Appliquer du frein filet. La piéce doit pouvoir pivoter autour de la vis.
Repita las veces sefialadas. Preste atencion. Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente.

24




36 70> Y AR 3> /Front Suspension
Vordere Aufthdngung / Suspension avant / Suspension Delantera

\%&ﬂ\@\,
3x22mm /% |

/\@

3x22mm F¥v¥ v TER 3mm 7YYL , o~ \/\
Cap Screw Flanged Nut %/ ]
Inbusschraube Stoppmutter \\\//
Vis Ecrou épaute | /= - )
Tornillo allen Tuerca con collarin h}@' fﬂ {
/7
,,,,,, 2 /
HRERY b

Suspension Pivot 3x10x1mm TV v—

Anlenkkugel Washer

Rotule de suspension Scheibe

Rétula Suspension Rondelle

Arandela

37 70> k%> )X— [ Front Shock / Vorderer Dampfer
Amortisseur avant / Amortiguadores Delanteros

3x20mm EX X )/
Screw 70V KV IR— /
LK Schraube Front Shock
Vis 3x20mm Vorderer Dampfer
Tornillo 3x20mm Amortisseur avant

Amortiguadores Delanteros

ﬂlllllllllllllIlllllllllllIllllllllllllll ********* 2

3mm 737 v bk
Plastic Nut
Kunstsoffmutter

70V K5V~
Ecrou plastique

Front Shock

Vorderer Dampfer
Amortisseur avant
Amortiguadores Delanteros

3x20mm

N

V EARU &S ICHEILTS, oW %5 DIRICHHII TS, P4 *J0v V%25, L{ mEICER,
Assemble left and right sides the same way. €888 Assemble in the specified order. ) Apply threadlocker (screw cement). Note the direction.
Bauen Sie eine linke und eine rechte Seite. In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Einbaurichtung beachten.
Assemblez le coté gauche comme le c6té droit. Assemblez dans I'ordre indiqué. Appliquer du frein filet. Notez le sens.
Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Fijarse en el dibujo.

25




YV ANR> 2 3> /Rear Suspension
Hintere Aufhdngung / Suspension arriere / Suspension Trasera

B)8x 16mm 7YY

B)e.8smmAR—JLTY R (L) 4x30mm Y ~EX

Ball Bearing Ball End (L) Set Screw
Kugellager Kugelpfanne (L) Gewindestift
Roulements & billes Chape (L) Vis BTR 4x30mm
Rodamiento Rétula (L) Prisionero 4x30mm
C A AR AARARRRNAAY
ffffffffff 2
-4
ffffffffff 4
3x12mm EXR
Screw
@h2.6 x 14mm > LK Schraube
Pin Vis 3x12mm
Stift Tornillo 3x12mm
Axe 2.6x14mm ﬂnnnmnnnnmnn ———————————— 2
Pasador
-2
@) 6.8mm R—)L
Ball Kugel

Rotule Roétula

e0 -

PafRl

~N

;

60—

N

#11mm / approx. 11mm /
ca. 11mm / environ 11mm / aprox. 11mm

@0

J

‘
I
Q) Lox—2 @ rox—2 Outside Inside |
Marked “L” Marked “R” Aussenseite Innenseite 1
L links markiert R links markiert Extérieur Intérieur 1
Marqué “L” Marqué “R” Exterior Interior !
"L" izquierda "R" derecha !
: BWov Tk RWov 7Tk~ RSEITER.
| °oN, 3 N
39 ) 774 AR 2 3>/ Rear Suspension Q Short @ Long G Pay attention to the lengths.
Hintere Aufhéngung / Suspension arriére / Suspension Trasera Kurz Lang Unterschiedliche Léngen beachten.
Courte Longue Attentions aux dimensions.
3x12mm 2 4xi2mm FvyvTER Corto Largo Fijese en las diferentes medidas.
Screw Cap Screw
LK Schraube Inbusschraube JYH
Vis 3x12mm Vis For Rear 4
x12mm
ﬂl\l\ T Tornillo 3x12mm Tornillo allen Hinten
” """""""" 2 Arriére
,,,,,,,,,,,,, 4
mmmmmm Traseros ﬁ
@rvonhs—
Knuckle Collar @ Q
Lagerbuchse
Entretoise de fusée =
Casquillo

T

L

EGRUKLSICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

oW %5 OIEICHETI T 3,

©sl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

L4

A& ITER, ) 2ty MEIZTS (A1), L ERIA. Afllf.
Note the direction. W4 pssemble as many times as specified. For Left. For Right.
Einbaurichtung beachten. Sooft wie angegeben zusammenbauen. Links Rechts
Notez le sens. Assemblez aussi souvent qu’indiqué. Gauche Drolte
Fijarse en el dibujo. Repita las veces sefialadas. Izquierda Derecha

(2 ERL THII TS,
=8 Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

PR V0 VEEED,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

26




40 Y AR> 3> /Rear Suspension
Hintere Aufhangung / Suspension arriére / Suspension Trasera

3x22mm ¥+ v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

HZERY b
Suspension Pivot
Anlenkkugel
Rotule de suspension
Rétula suspension

3x22mm

3mm 7o VIMF YA
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

3x10x1mm TV v —
Washer
Scheibe
Rondelle
Arandela

3x22mm

| 128mm |
I |

\

4 1 ') 7% > JX\— | Rear Shock
Hintere Dampfer / Amortisseur arriere / Amortiguadores Traseros

3mm 737 v bk
Plastic Nut
Kunstsoffmutter
Ecrou plastique
Tuerca Plastica

,,,,,,,,,,,,,,,,, 2 Uy & >y )8—
Rear Shock

Hintere Dampfer

3x20mm EXR Amortisseur arriére
Screw Amortiguadores Traseros
LK Schraube
Vis 3x20mm

Tornillo 3x20mm

————————— 2

3 x 8mm lgl UvE Y IN—
crew
Rear Shock
LK Schraube Hintere Dampfer
Vis 3x8mm

Tornillo 3x8mm Amortisseur arriére
Amortiguadores Traseros
ﬂm\mnnnm ———————————————————— 2
6.8mm ERwv k
Pivot
Kugelpfosten
Rotule
Rétula

@ ””” 2 3x20mm

24

%EEEU;'BL:%HEZT%O s HSDIBICHEIITS, XIOAYIEIEED,

Assemble left and right sides the same way. Assemble in the specified order. Apply threadlocker (screw cement).
Bauen Sie eine linke und eine rechte Seite. In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack.
Assemblez le c6té gauche comme le c6té droit. Assemblez dans I'ordre indiqué. Appliquer du frein filet.

Realice el montaje de igual forma en ambos lados. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.

27




42 54 / Wheels
Réader / Roues / Ruedas

" a FUCHE OYE4EITRNE SIET B, () 51 VEOEEEOX v ¥ 2TV RR—\—FTEET,

—Jll Assemble 2 wheels for the left and 2 wheels for the right side. Sand the gilding from the shaded portion of the wheels.
Je 2 Reifen fuer die rechte und die linke Seite montieren. Die markierten Bereiche vor dem Verkleben mit Sandpapier aufrauhen.
Assembler les 2 roues droites et les 2 roues pour la gauche. Dépolir les lévres de la jante.
Prepare dos ruedas para la parte izquierda y dos para la parte derecha. Lije suavemente las zonas sombreadas para facilitar el pegado del neumatico.

43 54 / Wheels
Réader / Roues / Ruedas

ﬂj‘\‘
@;
30

Bhemm 75> IF v
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

ffffff 4
(7o ER U THEIZI TS 2 2ty MEIZTS (B), L: M EITER. fll 2mmDNRZ BT B (F) .
=Ml Pay close attention here! X Assemble as many times as specified. Note the direction. Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Sooft wie angegeben zusammenbauen. Einbaurichtung beachten. Bohren Sie Lécher im angegebenen @.
Attention! Avis important! Assemblez aussi souvent qu’indiqué. Notez le sens. Percez des trous dans le @ indiqué.
Preste atencion. Repita las veces sefialadas. Fijarse en el dibujo. Perfore agujeros con la medida indicada.
V EBERU L SICHIIT S, L ERIA. HRIA. P GiEIEER TEET 5.
Assemble left and right sides the same way. For Left. For Right. & Apply instant glue (CA glue, super glue).
Bauen Sie eine linke und eine rechte Seite. Links Rechts Verwenden Sie Sekundenkleber.
Assemblez le c6té gauche comme le c6té droit. Gauche Drolte Collez avec de la colle cyanoacrylate.
Realice el montaje de igual forma en ambos lados. Izquierda Derecha Aplique pegamento instantaneo.

28




44 /"7« / Body Shell
Karrosserie / Carrosserie / Carroceria

45 %45 / Painting / Lackierung
Peinture / Pintado de la Carroceria

@ zztiic, EATHECETNERS,

Before painting, use a neutral detergent to remove
any oil residues and dirt.

Bevor Sie beginnen, reinigen Sie die Karrosserie
grindlich mit einem milden Haushaltsreiniger.

Avant de peindre, nettoyez la carrosserie
soigneusement avec un produit vaisselle.

Antes de pintar, lave la carroceria con
agua jabonosa, aclare y deje secar.

@ v ST, WELS
NAFVTY—N%zhi%,
Mask the windows from the inside.
Maskieren Sie die Fenster von innen.
Masquez les fenétres de I'intérieur.
Enmascare las ventanas desde el interior.

© sy r—yEES

SEICLTLLESE W,

Refer to the pictures on the box for the
color scheme.

Nehmen Sie Bezug auf die Verpackung,
wenn Sie lackieren.

Reportez-vous aux illustrations sur la boite.

Tome como referencia la caja de su modelo
para pintar.

P RERATL—HAZ7—TRT Az BET %,
Paint the body shell from the inside using Kyosho spray colors.
Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho.
Pinte la carroceria desde el interior utilizando sprays

O 5. KFFEOREE =LY — b EEALTH,
After painting, remove the protective film from the body shell.
Ziehen Sie den Schutzfilm von der Karrosserie ab.
Enlevez le film protecteur de la carrosserie.
Una vez terminado el trabajo de pintado,

retire el plastico protector.

NAFVT NAFVY
Mask Windows Mask Windows
Abdecken mit Maskierfolie Abdecken mit Maskierfolie
Caches vitres Caches vitres
Enmascare las ventanas Enmascare las ventanas

I:I%Eﬁ‘y INERN ll 7mMmOAR%ZH T B (F) .

74 Cut off shaded portion. Drill holes with the specified diameter.
Schneiden Sie die schraffierten Flachen heraus. Bohren Sie Lécher im angegebenen @.
Coupez la partie grisée. Percez des trous dans le @ indiqué.
Corte la zona oscurecida. Perfore agujeros con la medida indicada.

29




771—JUL / Decals
Aufkleber / Autocollants / Adhesivos

KyosHO
icyosHO

(cyosncf
(oo

KyOSHO KyosHo

| KYOSHO
KyosHO ‘ =
~ /

|

KyosHoO
- KyosHO

MABO72.DC01A  MAD FORCE K

WWW.KYOSHO.COM|
WWW.KYOSHO.COM|
RUISER KYOSHO PRINTED IN TAWAN

TH=IE, Ny T —IROBIRFHAEZSE ICFHDAEICH > T,

REZEAEAY LTS W,

Place the decals to your liking to the packages and the instruction manual,
and cut off the excess part.

Bringen Sie die Dekorteile gemaess der Abbildung auf dem Karton auf.

Placer les autocollants en se référant au couvercle de la boite et a la notice.

Coloque los adhesivos sin numeracion en los lugares de su eleccion.

1

‘\_/

V1

1

WWW.KYOSHO.COM

7 Z)X—"Y / Plastic Parts
Karrosserie Zubehor / Accessoires / Piezas Plasticas

2x8mm TPEXR
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP

————————————————————— 2

e
Inside
Innenseite
Intérieur
Interior

A-3

7R7« / Body Shell
Karrosserie / Carrosserie / Carroceria

B RFr >
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

~
ORFrEVIF. KHOLSICHIFT
BLEWMDAULDETT,

Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren

Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie
comme indiqué.
Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

ﬁ%#%

30




Ty NIANDI VIV EEEHTDIIES

Installing a Different Engine / Einbau eines Tuning-Motors
Montage d'un autre moteur / Instalacién de un motor diferente

Q@I VIVILEDLET, UTON—YHBETT,
Option parts for using option engines.

Erforderliches Zubehoer
Piéces options nécessaires pour utiliser un autre moteur.

Piezas opcionales que debe utilizar.

n7>7 | PEESZVIC o BTyyrvovk BT 5ARA—) WOy hFyk
Plug Joining Pipe Engine Mount Flywheel Pilot Nut
Kerze Silikon-Verbinder Motorboecke Schwungrad Mutter
Bougie Durite d'échappement Supports moteur Volant moteur Ecrou d'embrayage
Bujia Manguito Bancada motor Volante inercia Tuerca
é’iﬁ
N0.92060 No.MAWO007 . No.IF23 No.IFW54B
R75=Ia3A4Y (47 TvIvxo>h (0S21RGH) TZARA—=I 3PCT7ZA R —ILF v b
Muffler Joining Pipe Engine Mount (for OS21RG) Flywheel 3PC Flywheel Nut
Schwungrad Mutter

Ecrou d'embrayage
Tuerca volante 3P

Motorboecke
Supports moteur (pour moteur OS21RG)

Bancada (OS21RG)

Volant moteur 2 pts
Volante Inercia

Silikon-Verbinder
Durite coude/réso
Manguito silicona

BARILAAR WUy yv— BITYIYYIYRAR—Y—
Bell Guide Washer Engine Mount Spacer
Spacer fiir Motorb6cke

Kupplungs-welle Scheibe
Guide d'embrayage Rondelle Entretoise de support moteur
Arandela Suplemento Bancada

Guia

Qe= )
No.IF211

No.MAWO008 No.1190
NIVFAA R Py v 7 M) Ty v — IVIYRIYRAR—Y—
Engine Mount Spacer

% GXR28SGHE#EIFF2tE Y M E,
2 sets required when installing GXR28SG.
Es werden zwei Sets benétigt, wenn der Motor GXR-28SG

Bell Guide (for P Shaft) Washer
Kupplungs-Welle Scheibe Spacer fir Motorbécke
Guide d'embrayage Rondelle Entretoise de support moteur montiert werden soll.
Guia (Cigtenal SG) Arandela Suplemento bancada 2 sachets sont nécessaires pour monter le GXR28SG.
2 juegos necesarios al instalar el motor GXR28SG.
<HBTY IV EEHT 58 > . Nt
Engine / Verbrennungsmotor
Moteur / Motor

< Instructions for installing a different engine >

< Einbau eines Tuning-Motors >

< Instructions pour le montage d'un moteur différent > No.MAWG007
< Instrucciones instalacioén de un motor diferente > Vg ° 3x10mm

>PYv 7K (SGY YT M) DIHE
For P-shaft (SG shaft).

L

fuer SG-Welle

Pour un vilebrequin lisse B> v h DY LR, z

Para cigliefial SG Use kit original. No.1190 g
Teile aus Kit ' o

Utiliser celui du kit d'origine
Utilizar recambios estandar

By _
=
I No.IF211 =

1
[
]
11

No.MAWO008
3x25mm

| ERATZIY I VICEDTXTIX0.5mMMT Yy v —E7x1IXImmT Y & v —EEWEET 5, (ZEE7x1 1xTmm 1% E/-,)

No.MAWO008 |
: Adjust with 7x11x0.5mm and 7x11x1mm washers according to your engine type. (One 7x11x1mm washer is standard). :
| Mit Passcheiben 7x11x0,5 & 7x11x1 je nach Motor das Spiel justieren. :
: Ajuster selon votre moteur avec les rondelles 7x11x0.5mm et 7x11x1mm. (La rondelle 7x11x1mm est standard). |
| Ajuste con las arandelas 7x11x0.5mm y 7x11x1mm segin el motor que instale. (7x11x1mm es estandar). :
N e e ,,—_,_,—_,—_,—_,—_,—_,—_,—_,—_,—_,—,—_,—_,—_,—_,—_,—_,—_,—_,—_,—_,_—_,_—_—_—_—__E—_—_——_————— 7
X palll- YN Vﬂ EERU&LSICHIITS,
Must be purchased separately! Assemble left and right sides the same way.

Das Teil ist nicht im Bausatz enthalten! Bauen Sie eine linke und eine rechte Seite.
Doit étre acheté séparément! Assemblez le c6té gauche comme le c6té droit.
Debe comprarse por separado. Realice el montaje de igual forma en ambos lados.




Y7 M54 327 OF% / ADJUSTMENT OF THE GEAR SHIFT TIMING / Das 3-Gang-Getriebe / REGLAGE DE LA BOITE DE VITESSE / AJUSTE DEL CAMBIO

@3RE—RIvYavOIYTNIA IV REFRICEENBICHABETIN, YT MNIA IV ITDEERFTRORICITE > TS W,
The shift timing of the 3-speed transmission is set at the factory. If you wish to change the settings, adjust as shown in the following illustrations.
Das 3-Gang-Getriebe ist bereits voreingestellt. Falls die Einstellung veraendert werden soll, wie nachfolgend dargestellt vorgehen.
La boite de vitesse a 3 rapports est pré-réglée en usine. Pour changer les réglages, se référer aux schémas et aux explications ci-dessous.
El ajuste del cambio de 3 velocidades se realiza en la fabrica. Si desea realizar algin ajuste, lea los siguientes consejos:

@ TN IV DRBERE. REDLOHDTIVIVEED TR TSI, @ T NIAMIVIDREEDREIC, TV IYDREBZRNICTH> TSI W,
For reasons of safety, do not perform adjustments while the engine is running! Adjust the engine before adjusting the gear shift timing.
Einstellungen nur bei stehendem Motor vornehmen, Verletzungsgefahr! Stellen Sie zuerst den Motor korrekt ein, dann das Getriebe.
Pour votre sécurité, n'effectuer aucun réglage lorsque le moteur fonctionne ! Effectuer les réglages moteur avant de régler la boite de vitesse.
Por razones de seguridad no realice ningun ajuste mientras el motor esté funcionando. Realice el ajuste del motor antes de realizar ajustes en el cambio.

25RE DFFE / Adjustment for second gear. / Justierung 2. Gang / REGLAGE DE LA SECONDE / Ajuste de la segunda velocidad

' ) Q @1TR7AT Y hDaxdmmEy NEREDBHET,
O Unscrew the 4x4mm setscrew from the 11T sprocket @

Ax4amm Ay 7ty NEX M4x4 mm Gewindestift von Teil (42) loesen.
Lock Set Screw Dévisser la vis de 4x4mm du pignon de 11 dents @
Gewindestift Afloje el tornillo prisionero 4x4mm del pifion 11T

Vis de réglage . . ) o .o
Tornillo prisionero O W12/~ & @) 28R/~ ERBICAANT 5 LET,
Slide the first and second spur gears forward.
Die Zahnraeder (40) & (39 vorschieben

@:I Déplacer comme indiqué, les couronnes de boite @.

Empuje la primera (40) y la segunda corona hacia adelante

O ) 28R 7y FRALHWTVNE @Dty hERT. YT R IVIERELES,
Adjust the shift timing by installing a set screw @ on a clutchboss for second gear @
— Den Schaltpunkt fuer den 2. Gang mittels des Gewindestifts @ justieren.
Régler le temps de passage en ajustant la vis @) de la cloche de la seconde couronne .
Ajuste el cambio moviendo el tornillo prisionero 24) en la campana de la segunda corona 33)

E> A O W @zrbeicdbE L. @ Daxdmmty NEREBUHEHET,

ﬁear Slide the and spur gears back, and then tighten the 4x4mm set screw @
|nlt‘en Die Zahnraeder & wieder zur,ueckschieben und M4x4 mm Gewindestift festziehen.
'?rr;seerjo Replacer les couronnes (@0) et (39 et serrer fermement la vis BTR de 4x4mm ().
Tire de la primera y segunda corona hacia atras y apriete el tornillo
prisionero 4x4mm @2)

3R E DA% / Adjustment for third gear. / Justierung 3. Gang / REGLAGE DE LA TROISIEME / Ajuste de la tercera velocidad
© sxammty hEREDZHT.GH6mMmR kv /I—ZEANT S LET,

e xamm By 7 £y hEZ Unscrew the 4x4mm setscrew and slide back the 6mm stopper 39).
‘l 9 Lock Set Screw M4x4 mm Gewindestift loesen und 6mm Stellring zur ckschieben
O Gewindestift Dévisser la vis BTR de 4x4mm et retirer la bague d'arrét 6mm (36).
Vis de réglage Afloje el tornillo prisionero 4x4mm y retire el tope

Tornillo prisionero

© @
B Q) 3r—kyr 7 hEHAIIAL T, 88 BER/—LUNERICT S LET,
0 4x4mm Push forward the 3-speed shaft (30) and slide all gears forward except the third spur gear.

Die Welle und alle Zahnraeder vorschieben, ausser dem 3. Zahnrad.

Pousser vers I'avant I'axe de boite et déplacer toutes les couronnes a
I'exception de la couronne de troisieme.

Empuije el eje del cambio y empuije todas las coronas exceptuando la tercera.

DT

O @ 3Ems 5y FRAMNTNG @) Dty FERT, YT IS IV EBELET,
Adjust the shift timing by installing a set screw @ on a clutch boss for third gear @
Den Schaltpunkt fuer den 3. Gang mittels des Gewindestifts @ justieren.
Régler le temps de passage en ajustant la vis BTR (24) de la cloche de la troisiéme couronne @
Ajuste el cambio moviendo el tornillo prisionero @ en la campana de la tercera corona @

O NzbEicbEL.GHemMMRA N v/—% b DUBIEELET,

Zav ks R
Front Rear Slide back the 3-speed shaft and secure the 6mm stopper at its original position.
Vorne Hinten Welle zurueckschieben und den 6 mm Stellring wieder montieren, wie gehabt.
Avant Arriére Replacer I'axe de boite et serrer la bague de 6mm comme a l'origine.
Delantero Trasero Deslice el eje del cambio de su posicion original y vuelva a colocar el tope
en su posicion original
( 2\
[ ] t' v NERE2mmORAL Y FTHEL, i WEAR) NEY T 8TV THNEL B3 (REEETAR) IR BDET,
N — N ~ Adjust the set screw @ using a 2mm hex wrench. For slower shift timing, screw clockwise. For faster shift timing,
y,\7 b 7{ vy /7 b 7\4 7 unscrew (counterclockwise).
b\'?'<, Ez"’ h\f§§ 7:,*%” Gewindestift — Drehen im Uhrzeigersinn = Getriebe schaltet spaeter, Drehen gegen den Uhrzeigersinn = Getriebe schaltet frueher
Shift timing Shift timing Ajuster la vis BTR (24) avec une clé hexagonale de 2mm. Pour un temps de passage lent, visser (sens horaire).
becomes quicker. becomes slower. Pour un passage plus rapide visser (sens anti-horaire)
Schaltpunkt frueher Schaltpunkt spater Ajuste el tornillo prisionero (29) utilizando una llave allen 2mm. Para conseguir un cambio mas lento apriete y para
Temps de passage Temps de passage un cambio mas rapido afldjelo.
plus tot. plus tard.
Cambia mas Cambia mas @ COFEEEFWICHERTT .
répidamente lentamente Ten degrees is sufficient for each adjustment.
Schraube nur in Schritten von 10° veraendern
N'effectuer pas un réglage supérieur a 10°.
Diez grados seran suficientes para cada ajuste.
Y @2EB EEBDI A IV TN ONSRL B> TUE - IeBIclE. FIBEBDEY hEZREWVWS IEVWETHISDIAHK, 3EER
© MY TRZy T UBWRET2REZREL. TN S3RBEOTEY NERZRALICHZHT, YT MRSV N ZERUET,
If you confused second and third gear shifting, tighten the third gear set screw firmly to avoid shifting up. Adjust the second
gear first, and then unscrew the third gear set screw to find the correct shift timing.
Schraube fuer 3. Gang zunaechst vollstaendig und zunaechst nur den 2. Gang einstellen. Anschlieflend den 3. Gang einstellen.
@’ Si vous confondez le temps de passage de la 2éme et 3éme, serrer fermement la vis BTR de 3éme pour ne pas la faire passer.
Ajuster alors la 2éme couronne puis, dévisser progressivement la couronne de 3eme afin d'ajuster son temps de passage.
Si usted encuentra confuso el ajuste del cambio de la 2 y 3 velocidad, apriete firmemente el tornillo de la 3 corona.
Ajuste la 2 corona en primer lugar y luego afloje el tornillo de la 3 para obtener el ajuste 6ptimo.
. J

32



X277+ > X/ MAINTENANCE / Die Wartung / MAINTENANCE / MANTENIMIENTO

W3AE—R+SVYRIv Y3y F BECHEIT IO TLORITEELTAYTF Y RAET>TLIEE W,
@ ZBRIEHORT Y VI REF. ALA—XICEEET 5L S ITEREL TSN,
@ Vv I—ICEADDZAHNBVWNERNICRIEL, EURHLTIRE W,
Q@ TVIVIARTIYYIHAAYIARTOHY 7S 2MNEHNICHEKRL. Ov I URBWERIF. Y v 7 R, TYITIARTFY Y TZRBEL TS W,
@ FPDHPNGIE. WEBORERICRZDTEICENWCLTREEL LS,

Il Note the following in order to ensure smooth operation and long life of the 3-Speed Transmission.

@ Lubricate the ball bearings to ensure smooth operation.

@ Regularly check whether the screws on the chassis are firmly tightened, and retighten if necessary.

@ Regularly check whether the oneway bearing locks into the direction indicated. If it does not lock, replace the shaft or oneway bearing.
@ Keep the gears clean from dirt and sand to prevent damage.

M Die folgenden Wartungsarbeiten sind erforderlich, um eine zuverlaessige Funktion des Getriebes zu gewaehrleisten.

@ Kugellager regelmaeflig oelen!

@ Schrauben am Chassis auf festen Sitz pruefen, ggf. nachziehen!

@ Sperrwirkung des Freilauflagers testen, ob Sperrwirkung vorhanden
@ Alle Getriebezahnraeder regelmaessig reinigen!

M Pour augmenter la longévité de la boite de vitesse, suivre scrupuleusement les conseils suivants :

@ Lubrifier les roulements a billes aprés utilisation.

@ Vérifier régulierement le serrage des vis.

@ Vérifier régulierement le montage de I'axe de boite de vitesse.
@ Préserver de la poussiére les roulements a billes.

Il CONSEJOS PARA CONSEGUIR UN FUNCIONAMIENTO CORRECTO

@ Lubrique los rodamientos

@ Compruebe periodicamente los tornillos y apriete si fuera necesario

@ Compruebe regularmente si el oneway funciona correctamente. De no hacerlo, reemplace el eje o el rodamiento
@ Limpie las coronas para prevenir dafos.

33




@ R/ — 8B/ — Y BRF L T WAL — YA D E T

2x8mm(TP) —@,
| e
EXPLODED VIEW 7/ EXPLOSIONSZEICHNUNG Note_tha't some parts are not_sold as spare parts! | 5 )— ..
/ DESPIECE Vorspht. Einige Teile §|nd nicht als Ersatzteile erhaltlich! ) Shock Absorber \_/
VUE ECLATEE Attention! Quelques piéces ne sont pas a acheter comme piéces de rechange! StoBdamper Y %SXZOmm BMA059 D
N jAtencion! Algunas de las piezas no se venden por separado Amortisseur ) N = @ MAO78
& Amortiguador _--" _-2
2x8mm(TP) T 3x1 5mm(TP)—§ % 9 @ < -
) 3x25mm(TP) - MA062 >~ N ) 35y 2x8mm(TP)
; {@mao78 é AL 96183BL @MAc2s %\L ‘&—@97006 N & -
: Iy 96183SG 3x3mm : X
= - & Y ®— 3x8mm
= @gglggglé <§ :\/ 19091 w/\ 96183BL
AN = == z 96183SG
N %— 2x8mm(TP) . [_— ) 1701BK /§’ h .
p X .
: 97002 IF187 —¢& [ 2xgmm(TP) —<§ @®mao7s s

1
1
1
N (2)96183BL—_ I
96183SG - @Fis78—5 I—.
1
el
LS | @
h
{ —(19 1708

MAO079
1
R
® ! Q}
1 A
MA078 \ 2x20mm
N
2x8mm(TP)4\l—§

2.6x10mm Y

Q
—
3x12mm
\\%

3x20mm

3x12mm
AY

N

82106-03
(0997006

-9,

FIEY
Differential
Gear Differential
Différentiel
Diferencial

g

% MAO78 Shock Absorber

MAO13B StoBdamper
Amortisseur
Amortiguador

() MA051

&
MA080 % ®
®

ZRyy7Aayy (TP)
Sponge Block
Schaumstoffblock

82106-03 3x3mm —g

fo @MA019—{ \
3x10mm(TP .
Ezsgg; . x10mm(TP) : 97006 N 5x4mm —g @ ‘
- ' ; : ! N (@) 96183BL o) @‘Q\
s =% 3 ) - 96183% o7 2\V= M (3®MA056
: g\ e 3xiomm(TP)—§ | 3x3mm— (-9~ u (5)BRGO05 3x10mm(TP)
@ @ - ﬁ@gmoe i (9)MA074 e
Ay @) @
N 22 @MA009 ®
)

691284 J}g @6MA019

2.6x10mm(TP)

3x12mm

3x10mm(TP) ¢

@) 1296 AQ‘"

R

. :
%\ W0202—0
3x22mm

MAO50 ;
@ MAOS%)% o O

]
¢ " 3x12mm/g__ .. '%Sxmmm(TP)
- . .

NN,
(5)BRG005 NS a0 3x8mm

] 35
AY .
AN
N AN N) 3x8mm(F/H) i :
. 5 [A) . ® Tt— _ . :
et Differential AN Q N Shock Absorber :
- Gear Differential 3x10mm(TP) @97010 N 92703 StoBdamper 3x20mm — . :
Différentiel N\ 2N ﬁmort!ssetér .
Diferencial % 3x12mm mortiguador .
(imaco2 gon—" :
Shock Absorber .
@ 97008 StoBdamper BRG006 @ . .
Amortisseur Q ,:q._. MA005 °. .
1284 | 3x10mm Amortiguador (\\) .. .
S [ !
| ! . IG109B
. MMAOHB‘Q@ '} 3x10mm(TP) N
1
= %SXZOmm
> 3x10mm(TP
MA013B (TP)

MAO012

:

4x4mm

E MA005
R D W) -~

©
ot
o
3
3

- Gm -
;

!
AY
v (®MmaAos6 \@g !
Ay

o 3 @
. \ L@
. N | @)IFW136 ~@6)IFW53
\ ®BRa0s—(@) §-@iF7 {@mao14 ok
¥ @)@ i3/ —VERELTOVE T A, . N o )
N0.92304 HDI7—% U —F—Z AL T S W, ~ WMAOSSB k}\\ i - (4897004 - ¢ "\\ A
Key No. @@ and @ are not available as spare parts. MA052 AN NED ! ---7 X O
Please purchase optional "N0.92304 HD Air Cleaner" instead. ) / N S ,‘ | - f\g}& A
Die Teile @3), ), ® & () sind nicht als Ersatzteile erhaltiich. A, . (5% @—@ BRG005 o\ 6
Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304. a A S Q
Les pieces N° @), @, @ et @) ne sont pas vendues séparément. MA059 \\ IF7 _ MA057 \‘\» @ IFW136

Las Piezas No. @ y no se venden por separado.
Adquiera la pieza opcional No. 92304 Filtro Aire.

@) MAO5

Pour les remplacer, se procurer le filtre & air, réf. 92304. AN = N
\\
N
L

3x12mm

© Copyright 2009 KYOSHO CORPORATION / ZfEMErE 5. -

MAD FORCE KRUISER readyset

34 35




9 #%E] / Exploded View / Explosionszeichnung / Eclaté / Despiece

77 %% / Differential
Gear Differential / Différentiel / Diferencial

8

D/@ 97037-14

ORGO06

Sy

®1F101

~
~

<7Ay~kIJY>

< Front / Rear>

< Vorne / Hinten >

< Avant / Arriére >

< Delantera / Trasera >

IF102
IF102
Sy @ 97001
(7

& §
q0 IF1 o%
1)96775

996775
IF102

IF102

3x10mm B EX

F/H Screw

SK Schraube

Vis F/H 3x10mm
Tornillo 3x10mm F/H

BRG005

%"~ JX— | Shock Absorber
StoBdampfer / Amortisseur / Amortiguador

[ 1
| |
| |
| |
| |
| |
| |
i |
MTH |
| |
| 96183BL |
| 96183SG |
| |
| |
i |
| |
| |
i |
N _

36




IR—Y %

Part Names
TIR—=IVT

ANT7IN—="J SPARE PARTS

| WA (F—No.& A |k 7EAM

Quantity

(Bisd)

% FOR JAPANESE MARKET ONLY.

VACVE2
Part Names
BERTIAT 11y My RT1-R 21—¥-)

| AZA (F—No. & A%

Quantity

e E A
(Hid)

MAOO2| pifferential Hosing @ @ x 735 | |MABO71 Pare ol By Sl e MAD FORCEKRUSER) @ x 1 8400
MAO03B guiﬁznlﬁf A?rrt\ S(g (/M:g g()_RéE/]K}FLRJIgIE_R)) @ @x 840 |  |MABO72 gIZa):Eon;/Eéttl\(AX[/) ESQEEXKZ{}LBI_SEE)) x 1 ﬁa?k%g%ﬁeﬂ? x 11 4410
MACOSE| 1 eni viuds Gartier x2 788 | [BRGO0S| Gxioxomm Ban Bemrng | ©)X2 683
MAOO4R] Ror iy Gortier x2 788 | [BRGO0S| S oxam B g | BX2 1050
MAQO5 SZSFl):e;dl\Sﬁa?t 7k ) x 1 525 | [BRGO14| 1OX13xAmMM 1 'é;z;g x 2 1260
MAOOS| S Sond ComSer | |B @@ x1 1575 | | F7 |kl Am olr | @ x4 840
MAOO7| S8 read CamSer | |B@@B®x1 | 735 | (IR0 | B A ing | ® x5 473
MA0O8 g%é;l}r_(;g;: @ x 1 735 IF54 g:gmm\ééﬁgﬁ;) L (2pcs) @y o 315
MA00S| Sort B ot @ x1 630 | | IF101 | ot Shatt sot @x2 788
MAO10 g‘pz;?k’é 4 X T§1 m X 1 525 | | IF102 | J st bEY b @x2 @ @ x4 420
MA011B gﬁcfs_elﬁégrg Sapejegi A/;{el:nbly) H@@x1 | 2310 |IF108|F 7oA @ @® x1 525
MAO12 ge?vfgaiéﬁga‘fs?eﬁt "Ma@®@x1 630 | |IF133 gr;(;jjk‘ A7 @M x 2 578
MA013B éteirﬁgagnfgef7t/ Maodao®®m®mx1 e30| |IF134 g;éj(e—éﬁsfgefﬁt‘y b MW Mx4 @x2 1260
MAO14 étg:%g I\;ozget/ Fevh % )@1@1 X2 840 II:-1137 Rﬁn?t}ﬁg\rétion Rubber x4 210
oo Get Sorew X2 IF1438 | Eonior sart (Lo | @ x 1 473
MAOIS| {iocer prae. ® @1 1050 | [ 1F208 | 4t e ey | ® @ x 1 1575
MAo17| b E x1 840 | [ IF206 | Vol (oSos axer oxany | @ @ x 1 3150
MAOt9| gt s St x1 420 | | IFas1 | gt d e TIRE | x 525
MA020| o s o ser T |@@x2 @x1 | ods | {IFwS3| 58 Tiien Sping (100, | @ x3 420
MA024 évxngia/ftYLZh fl';nﬂ;“mm) x 1 630 | |icooa | STY 27— x 1 1575
MAO050 ;;Bf#;ﬁggé\[//e?s\ét'\ @D @ x1 1680 IG107 %ﬁ:vlfa;(';ﬁ 2'78\;ezjﬁ;gembly) x 1 2625
maos1| 51V ® @ x2 2310 | |IG109B éé::s; Eﬁféﬁezd‘is:embly) x1 @)x2 735
MAos2| oL~V @x2 945 | |1s010 éangsﬁaﬁ i 278'[) (128L) X2 945
MA0S58B ;nﬂglébeyﬁ\?r# ((LL-'E{I\}XDFIZO?CE g&b?sﬁ) x1 735 1S051 le:tiia/nl? (1( ;gggfs/gé?) x1 1680
MA0S6| tirto 7 T X2 683 LA43 g:gmmﬁéﬁéﬁﬁgpg%p“) @ x 12 315
MAO57 w&;gﬁ;gﬂ/ /= X 4 578 | |MT113 g’hg C/k\geJtG(,\/A IL\R()l\/IFR) )@2 3150
MAOS8| (it Stapper pin @ x4 368 5 o Washor X2
MAO059 \’T\}gfa;},\'ﬁ vk x4 263 ggrm”,\ijt/ b2
MAO71 é;gciétgﬁfz (k/I(AVIZ;yFF(;F?C_IEXK%{I]I_SE;{)) x1 630 | |ORGO6 ;IIichn\;%{riyngﬁ “((F?g //71(‘31?;;/2) ®x15 420
MAO72| G ot 10 FORGE KRUSER)| & X 1 Smmsamen 1| 735 | [wo202| g8t Tl 0 P | @ x 10 735
MR 2| s e s ot KgER| B X 2 3675 | | 1190 | Mashar (11 1x0 81,05 oty 210
MAO74| Soims (6 zbmminpony | @1 e bex 1| 630 | | 1284 | SEMMEIEVEN ®x8 210
MAOTS| Gk Soring (01 o 7 | 8 X 2 1260 | | 1206 | & 8ME- LG @ x 12 420
MK | Ao o e 1 FORCE KA | 69 X2 840 | [17008K| 3oy Shrap (S s 12pes | X 18 189
MAO77| & Ba (MAD FORGE KaUistR)| & 8 X 735 | [1701BK| Qoror hrap (M Elack) 18mes | 2% 18 263
MAo78| /5 E#’Tig ,f_%‘i/pfo‘gzg) @ @ @ @ @ x 1| 1050 1708 | 2727 7 (ﬁ:ﬁ‘f é"ag;ﬁ) X 4 525
" UIAD FORGE KRUISERNIACR28) | (@ x2 @ x 4 7083 | St o o B 158
MAOTS| Ao o K o KRy x1 @x4 | oas | |10298K QN oo Braok s 15750
MAOBO| Gt i FORCE KLER)| 9% 11 840 | |74905 | & Giow Puug (74904 840
MA0B1| &t o L e i by | @ X 2 630 | | B en iel) ko 735

37




IN—Y %

Part Names

ANT7IN—"J SPARE PARTS

A& (F—No.& A%)
Quantity

K E A
(i)

* FOR JAPANESE MARKET ONLY.

=Y %
Part Names

A& (F—No.& A%)
Quantity

K E A
(HEsd)

S e s SR oo e g o e 25 0
8| LR R o| oo | BIEALED |
SR 75| [sors| S8, (v
| S o | [omor S e g S0
02004 | %7 Gearr | D@ @@B@x1] 80| |97002| Rl 5 (o onearvizs) & x 10 263
92304-1| HB=7 aezlr'fer_g);ééﬁ\/ Yl@x2 683 | |[97004|Z 7Y gé:rﬁ; >7 @ @ x 1 630
523042{ [ID A7 Gloaner Sponge | % % 1050 | (07008 | BR S or G ears) | (b r - ta u | 196
51| o o 2 wol |orono S ) s
02638 | S0 b x10 210 | 97025 | o o gt | 20 % ! 315
9269 | Brdo ik ad (2pct) | 9 X2 315 | | 97036 | it dnal D FORGE KUistR)| @ X 840
| Gty |wee s [T | B o
o | 2 | [T B e o
018 g‘j"_fg'lﬁ;’”/;l“;;(ézgﬂ%?égt;;<(1W77§‘?BBB @ °78 *y FOBRO—BITEARTN—Y & LTREBLTWELING D 7,

96183SG Zjo'rglﬁfonfﬁ;ejézﬁﬂg%%fn;kﬁ;yﬁ ((};gggg) @ 578 iﬁ?ﬁﬂ;ﬁéﬁéuﬁ&éfﬂﬁiﬁfg :s);fri;’;i?)Ffu:isa;:optional parts instead.

A7F23>I8—Y (1) OPTIONAL PARTS (1)

IR—Y %

A

K E A

IR—Y %

A

e A

Part Names Description (BaAr) Part Names Description (Ftar)

1710V ARV T YT FHRIVT =2 | 7L, Thtv v IHE 840 IF350 | B IFYIN—X TV T |6k, 1155
Special Antenna Holder 2 Aluminum made, Rubber Cap included. -816 | (S/5A ~7'1)—>//8-1.6/L=70) | instead of ©9.

BRI < L5 — BEOTSZS vy k7R Big Shock Spring

1876 | Fuel Filter Shuts out dirt from fuel | 1050 (S/Light Green/8-1.6/L=70)

92201 #%%t:a?gn}b 1260 T l(:s// ?—77\/111/()971.78/{:76/)7 tét:afd}%f @. 1155
IUIYRIYRAR=H—(T=102A)] BT Y Y VEHBIcnE Big Shock Spring

IF211 | Engine Mount Spacer (T=1.0/2pcs) | Reaier saigentes fontermafares.| 210 (S/Purple/9-1.6/L=70)

IF348 | Ev TV IKN—ZR T UV X, IF350 | Ew ZH Y I\—Z 77UV &,

-916 éMSéLrﬁl/ ;/Si\\‘/gq 6/L=95) | instead of €. 1260 -1016 | (S//R T 1/10-1.6/L=70) | instead of €. 1155

ig Shock Spring Big Shock Spring
(M&L/Red/9-1.6/L.=95) (S/White/10-1.6/L=70)
IF348 | Ev 75 Y IN\—2AT7U VY |68 cxik, 3PCY v FR 7)Y (1.10) | @ &3k,
-1014 é“-”&éf 4k|~87}_b—/1 0-1.4/L=95) | instead of €9. 1260 | IFWS3H| 3pC Ciutch Spring (1.10) instead of @. 420
19 Shock spring 3PCT v FRTUVT(0.95) @0 & ik,
(M&L/Light Blue/10-1.4/L=95) IFWS3M| 3pC Ciutch Spring (0.95) instead of @). 420

IF348 | Ev /&Y X—2T7U VT &3S, 38PCY ZvFAT) 7 (0.90) | @) &5k,

-1016 | (M&L/ZJL—/10-1.6/L=95) | instead of 8. 1260 IFWS3S| 3pC Clutch Spring (0.90) instead of @). 420
Big Shock Spring 0754 ~IFy (86577 N Tpcs/FWEd) | fEALBLT > ¥ BB R
(M&L/Blue/10-1.6/L=95) IFW548B 3PC Flywheel Nut (For SG Shaft/1pcs/IFW54) | Requred for instaling engies fom ofher manufacuers. 420

IF348 | Ev 75> )XR—2T7U VT |69 &3tk LSDF Vv LSDF¥ PERAA 1 )L

1114 | (M&L/Z' U —>//11-14/L295) | instead of . 1260 | |IFWT17] TCD Gear Set For TCD Gear. 7875
Big Shock Spring IFW117| LSD* U
(M&L/Green/11-1.4/L=95) 01 TCD:E:;%(” 525

IF348 | Ev I H V=TV VT |69 &5t SP7L—FF1 AV AMEREDTL—F7 1 27

1116 | (M&LIS 4 R —i11-1.6/.=95) | instead of . 1260 | |IFW122| 5p Brake Disk Highly polised Brake Disk.| 1890
Big Shock Spring 3PCHDF LIV Sy FYa— @ Xk,

(M&L/Light Green/11-1.6/L=95) IFW339| 3pG HD Aluminum Clutch Shoe | instead of @). 1680

IF348 | Ev o5 v )\—2TU VT &3, 1S106 | Ev 5V )X—2TU VT &3,

-1216 (M&SL//\°— g")m 2-1.6/L=95) | instead of €. 1260 814 | (MI54 K7 )L—/8-1.4/L=84) | instead of €. 1155
Big Shock Spring Big Shock Spring
(M&L/Purple/12-1.6/.=95) (M/Light Blue/8-1.4/.=84)

IF348 | Ev 75V I\~ UV &35, IS106 | v I 5 VI~ TU > &35,

-1316 | (M&L//R T A ~/13-1.6/L=95) | instead of €. 1260 -816 | (M/7JL—/8-1.6/L=84) instead of €. 1155
Big Shock Spring Big Shock Spring
(M&L/White/13-1.6/L=95) (M/Blue/8-1.6/L=84)

IF350 | B I Y= T UV &3, IS106 | B TV )X\—X T SN

714 | (SI54 + 7 )L—17-1.41L=70) |instead of €. 1155 914 | (MU —>//9-1.4/L.=84) instead of €. 1155
Big Shock Spring Big Shock Spring
(SlLight Blue/7-1.4/L=70) (M/Green/9-1.4/[=84)

IF350 | EV 5 Y X=X T7U VT |69 &3tk 1S106 | EV I 5 Y /X\—RT7U VT |69 &3tk

-716 | (S/7)L—/7-1.6/L=70) instead of 69). 1155 -916 | (W51 K%Y —>/9-1.6/L=84) | instead of 9. 1155
Big Shock Spring Big Shock Spring
(S/Blue/7-1.6/L=70) (M/Light Green/9-1.6/L=84)

IF350 | B 752 IR—XT U5 &, IS106 | B 75V I\—X T U5 &R,

-814 | (S/4°U—=>/8-1.4/L=70) instead of €. 1155 -1016 | (MI/X—7JL/10-1.6/L=84) | instead of €. 1155
Big Shock Spring Big Shock Spring
(S/Green/8-1.4/L=70) (M/Purple/10-1.6/L=84)

38




AT 3vIt—Y (2)

ACE2

RE

K TE A

OPTIONAL PARTS (2)

ACE2

% FOR JAPANESE MARKET ONLY.

RE

K TE A

_____Part Names \ Description (FA) Part Names Description Fr)
-1116 me%f?«”@ﬁ?)&éﬁ tiﬁ%f. 1185 | |1700KP %jgésteant\ysﬁ;a%s()FE)\(/S)a jl%{%é\s. tiﬁ%f. 189

(MWl 11 67=84) 1700KY| FioC S stont Sirap (FV)S) | 18 pos. eteac ol @.| 199
LAdSH | g T e B (Harc 15es)| mbtoad: ot 0. 630 | [1701KP| Fit eccont Sirap (FEIM) |18 pos. instosd of @.| 263
ATOOT| £ i) Tre St | inetead ot . 2635 | [1701KY| Flusiasmont Stan (FHM) | 18 pos. ieteacrol @.| 263
MAW007 gn\gii‘eyl\llvo:]n\i(lf\off%§32.12ﬁcé{%; VOVhSer? r\lll?)ﬁnt)frf %%EEZHG-X 2205 1705 g(z?or_;?erj:—n; EV%II;\Ttg \Cyaz)ﬁ) g{%é\s 525
AWOLS| o L (o St | Mmoo G AABR(P) 20 | | 1706 | ot oo (Flavescen Prcoap| 6 pess 525
T S = e e W L Uy P v I
VZ086 I\ju?ﬂZr_Séyj__ HZI?;e)rby_ goib@fr_eeii%fstt%eﬁholder. 420 1796R éé}éljs)lrlégr?e/Tig; (?RE;L&)/ " (go_dg ﬁﬁfcﬁ?;?ugg | 735
e S LG B | o] |5 B At By, | o

‘y _)[/ TOOL * FOR JAPANESE MARKET ONLY.

K=V 25 =V RS
Part Names Description Part Names Description
601 | 7Y/ EYNAIVR (VIR M| &Y N BUTEBBRAT VK| o0 80162 | 27 ARA—ILT=2— [ 754M1—LBALIE 2625
Shock Absorber Pits Holder (w/Magnet)| Ideal for shock assembly Flywheel Puller Detaching tool for flywheel.
SPHAT7ITvIU—T— |RF1OIYY NERETICER 77A4RA—=ILLYF T oA RA—ILEALIE
36219 | Sp Knife Edge Reamer Tool for making holes on bodies. 1890 80951B Flywheel Wrench Detaching tool for flywheel. 1260
SPHA7TyYY—x— TIX| RT4OVTY NANEFCER (1) 7 1—TILIRY 7 500cc | RE—F 1 —/afadh aag
36219P SP Knife Edge Reamer Plus | Toolformaking holes on bodies. (wih Measurement Seps) 2100 96423 | Fyel Bottle 500cc For quick refueling. 1050

VAGE2

Part Names

K&
Description

e = A
(Hid)

VAGE2

Part Names

KA
Description

ll L l‘/ 7 I\ IJ ‘y 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

e E A
(Fid)

P—FX—%F —mini FEMATYYVEES —X Power Zone AC / DCIA v I F v =Yv— | 1~120IEF +— 3 v —

36207 | Thermo Meter TNOO6 Noncontact digital thermometer 1 set 2940 72307 | poyer Zone AC /DC Quick Charger| 1 - 12 compatible charger 18690
A=07=25=20(2 )4 V2200897 )~F) | 19T Y=1vF1Y3vx-§-777t~5~ Poewr Zone PS-25A (RE{LEIR) | AC100VEIR-DCI12VRE(LEIR

362165 Spark Booster 2.0 (with ORION 2200 Battery) | Spark booster with battery condition meter 2730 72321 Power Zone PS-25A (AC/DC Power Supplier) | AC100V-DC12V Electronic equipment. 14700
T—RY—F v —I v —2.0| 799M-01-MyMT7Tt- b r-Sr- ORION 1600 L ¥ ==Xy 7 | t&&E15 1 7 (BECT %)

36217 | Booster Charger 2.0 Plug heater delta peak auto-cut charger 1995 ORI12232| ORION 1600 Receiver Pack Hump Type (BEC Plug) 2520

K=Y %
Part Names

TZAI AL

kS
Description

e = A
(Hid)

CHEMICAL - OIL

VAGE2

Part Names

% FOR JAPANESE MARKET ONLY.

nE
Description

e A
(Fid)

KYOSHO 2R3 L7 )L—(14g) | BRRiZEH Oy 754K (FEE) X3 DK% MHBHIEF (10cc)

96154 | KYOSHO Special Glue (14g) | Instant Glue 735 96178 | | ocite (medium strength) | Stops loosing screw (10cc)| 1260
96155 KYOSHO ARy v )L 754 N — | BEREEH ORELIEH 2100 96179 Ay o541k (F8E) X DK% LI (10cc) 1260
KYOSHO Special Primer | Stiffering accelerant of instant gule. Loctite (stronge strength) | Stops loosing screw (10cc)

I7=9U=F=A4)(100cc) | T7—2 Y —F—FRATIL TA—bAVAVE=9=))=F— | ¥V DENFEE LIC
96169 | Ajr Cleaner Ol (100cc) Oil for air cleaner 840 ORM1702| Team ORION Motor Cleaner | Cleaner spray of car. 893

JACAVE4
Part Names

RA
Description

JACAVE4
Part Names

ES
Description

8460 | B Box DX | Sine ) satnsoonaormm  [16800 | (80464 | pe RO A M e aemm | 578
80461 | Fic o oot | 7140 | | 80465 | pon T IS AS) [ F L e | 158
80462 | Foorson” 7 % S smea | 1890 | 80466 | prismon 85 | Sine sonsiroemm anes)| 420
8463 | pars ox () " | Sme 41 v, | 1890

39



*Eﬂﬁﬁ*%*ﬂ' GLOW FUEL % FOR JAPANESE MARKET ONLY.

VA AR * R
Part Names Description (FEaA)
HFA 7 11)L20% 20%= k0 +3.8Jv hL
7311B| KANAI FUEL 20% 20% nitromethane, 3.78 Liter | 4830

73121 A=N=HAF+1472T)L30% | 30%=rO -2V v ~L 3990
SUPER KANAI FUEL 30% | 30% nitromethane, 2 Liter

j— ’f )ll OI L * FOR JAPANESE MARKET ONLY.

IN—Y % ARE IN—V % WA (F-No.L AF) ok FEAT [ a2 IN—V % A (£—No.L A T f
Part Names . i No. Part Names Qty. |(#:) | No. Part Names Qty. |#n)
SIL | ¥ 327 JL#100 (40cc) SIL | 1) 37 )L#700 (40cc) SIL | U 3> JL#7000 (40cc)
0100] Silicone Oil #100 (40cc) 0700 Silicone Qil #700 (40cc) 7000| Silicone Oil #7000 (40cc)
SIL | ¥V 3> 7 JL#150 (40cc) SIL | ) 3> )L#800 (40cc) | | 5> 18— £630 SIL | ¥ 3> )L#10000 (40cc)
0150/ Silicone Oil #150 (40cc) 0800 Silicone Qil #800 (40cc) for shocks. 10000| Silicone Qil #10000 (40cc)
SIL | &Y 3> JL#200 (40cc) SIL | Y 37 JL#900 (40cc) SIL | &Y a7 )L#30000 (40cc)
0200 Silicone Oil #200 (40cc) 0900 Silicone Qil #900 (40cc) 30000 Silicone Oil #30000 (40cc)
SIL | Y O A JL#250 (40cc) SIL | Y 3> 7 )L#1000 (40cc) SIL | &Y a7 )L#40000 (40cc)
0250| Silicone Oil #250 (40cc) 1000/ Silicone Oil #1000 (40cc) 40000| Silicone Oil #40000 (40cc) £630
SIL | &Y 3> JL#300 (40cc) SIL | ¥V 3>7)L#1100 (40cc) SIL | &) Jv74)L#50000 (40cc)
0300| Silicone Oil #300 (40cc) 1100| Silicone Qil #1100 (40cc) 50000| Silicone Oil #50000 (40cc)| | =7 F
SIL | &Y 2> )L#350 (40cc) | | 5> /%—R |ggaq| | SIL | ') A7 JL#1200 (40cc) SIL | 1) 2> )L#60000 (40cc)| | for diffs.
0350| Silicone QOil #350 (40cc) for shocks. 1200/ Silicone Oil #1200 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | &Y O 7 JL#400 (40cc) SIL | &Y 3> 7 )L#1300 (40cc) SIL | &Y a7 )L#80000 (40cc)
0400 Silicone Oil #400 (40cc) 1300| Silicone Oil #1300 (40cc) 80000/ Silicone Oil #80000 (40cc)
SIL | Y O A JL#450 (40cc) SIL | ¥ 3>#)L#2000 (40cc) | | 77 H £630 SIL | &Y 2v7 JL#100000 (40cc)
0450| Silicone Oil #450 (40cc) 2000 | Silicone Qil #2000 (40cc) for diffs. 100000| Silicone Oil #100000 (40cc)
SIL | Y J>7A- JL#500 (40cc) SIL | ') > 7 )L#3000 (40cc) SIL | Y 274 )L#300000 (40cc)
0500| Silicone Oil #500 (40cc) 3000 | Silicone Oil #3000 (40cc) 300000| Silicone Oil #300000 (40cc) 7““75@ 1365
SIL | >U 2>+ )L#550 (40cc) SIL | U227 JL#4000 (40cc) SIL | YU )L#500000 (40cc) | | for diffs.
0550| Silicone QOil #550 (40cc) 4000 | Silicone Qil #4000 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | Y 3> )L#600 (40cc) SIL | ¥ a># - JL#5000 (40cc)
0600 Silicone Oil #600 (40cc) 5000/ Silicone Oil #5000 (40cc)
SIL | Y a> 7 )L#650 (40cc) SIL | Y av# JL#6000 (40cc)
0650| Silicone Oil #650 (40cc) 6000 Silicone Oil #6000 (40cc)

40



EXeFyh-UVT -D9yov— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

& ‘ B AH i RE ‘ B A [kiEf RE ‘ B A% i
No. Parts Names Quantity| (F62) No. Parts Names Quantity| (fiti2) No. Parts Names Quantity| (fti2)
@ C_'J"/7 IEI 7)b§75‘/9’7“4[|‘/+‘yh (]]mnmmmmm KT VAN I ZRER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
FO11 |G ingC110p0 10pcs| 210 | [+MOS) i) Fngegon ] 4755 | 15| | 512605 Bunon coraw i b opes) 1995|420
@ Ehing. FMOSINS Lotiess) Pty | 005 | 315 | | rstam] gl B e 1095 315
FEO1S | £ Ring(e1 5/00c8) 10pcs| 158 | |1OSTIAR v P g | 95 | 315 | | 113008 gncr S e [109c5] 315
12020 | £ ping(E2 010pos 10pcs| 158 | OS] nigcyFrnt o S| 4755 | 15 | 15190108 Bnon S ttpe [1993] 319
12025 | £ png(E2 510p00) topos) 156 | | (mmmmm CT 0 FSIS012H| o Sorom(oMoc120pes) 10955 515
FE0 | £ B 0/tpce) 10pcs| 156 | | 502604 | ot S oz enainopes) | |10P65| 210 | 1S10015H| Binon'Se b arpes) [199°5] 315
FE00 | £ Bing(Es0/0pce) 10pcs| 158 | | 1502906 | i S emupemgopes | |109%5 210 | | SI0010H| Binon Ceronenhacieropes) 199 315
FEOS0 | £ fing(€5.0/10pce) 10pcs| 158 | | 1502508 | i & muzenainopes | |1095 210 | | SI0025H Bnor S itenhinzarspes) | S | 215
FE080 | ing(E6.010p00 10pcs| 158 | | 502612 | sty rmmiz nariones) | |10P65| 210| | 1514000 Bunon Saromeinartopes) [199°5] 315
FEOT0 | £ Bing(er 0oped) opos | 158 | {1-500006 | gt Sl uaropes) | 10pes{ 210 | 1staot0n] g S ot ope) [1995] 315
FE00 | £ Bing(E10.060c8) Gpos | 158 | | -500008 | 5t o ariopes) | [10P6S| 210 | 1S101SH Bunon rambimeaspes) | PCS | 315
B W 09010 | i Serembrionopes | |10%es| 210 | |rsaonen] Bl S eaarapesy | 57 | 915
FN2016 | i or0pes) 109cs| 210 | 1500012 ot Sramianroopes | |10%65| 210 1514020 Bunon Sarombmrzopen) | PCS | 319
N6 | L maonope | [100es 210| | 1806018 | ot Cpee) [10pes| 210 | 15140224 Bunon rembimerezapes) | PCS | 315
2024 | Lz apes) 10pcs| 210 | 503018 | it Craminranopes | |0ves| 20| | (mmmmm 7 e S
B ool
e A el AP P B S 2 o o
| 33 7105 6 ||| S ERMIONON | | s KRB 0N
O o dacal o P B [POR o e P [ o po
1-N4055N :l—ut/(l\/it(gt);?\lil)onj_(gpils\)/ N opcs | 210 1-804020 é?rqgéctei&(xgglagélg))\) 10pes| 210 @mmmmmm é:az Zc?(;;x
B Ruminim tyion ot (MR o apping S 522610 | b Sromiportospiey | 5008|210
SIS o o i) | 5755 | 15 | | SIS | 1010 S et euanopesy | [10Pes| 210 | | saaste | S SO LARE R |sves | 210
AR ) o (P 5765 | 15 | |1SIEBETP | 10 i e ey [10pes| 210 | | rsaanne | £ ey |sees | 210
US| i) o S | 99| 315 (S0P i e peny 100 210 | |0 | G ey | S9es| 210
RIS ot 3 o i | 5005 | 315 | || 15 ey [1opes| 210 | | rsaote | o S ey | 9cs | 210
NS L o (o | 5765 | 315 | [vsmoate| g ey [10pes| 210 | | vsaaons | S0 SECREIENSN [ swes | 210
HBINS) i o (e | 5065|315 | | vSmrete| o'l S ey [1opes| 210 | | vsaante | S S L ey | sees | 210
B Fagsanr VSOSTP| 5 g Sorewictsopos) | |109e8 210| | 152020 | oy | ves [ 210
NS | a7y Fanged (ropeey - [10%es| 210 | [soamere| 72 el S anoesy | [1oves| 210 | | sz | S Sl e |swes | 210
OISR | vt 5) angod (el Feiepe)| P02 | 315 | [1SmeorsTe 7o U ey [109es] 210 | | 1524010 | S S i ey | S 210
7ov¥F4A40vFry k TP/X1 > REZX(M4x20/10A)
@I Flanged Nylon Nut 1-804020TP TP Bind Screw(M4x20/10pcs) 10pcs| 210
SN | e ) Frange o tpes)| P | 210| | (I F 2 o
NS i et o Bt 95| 420|100 | 5 o105 420
USR] i et o sPatn| 905|420 100010 1 o gpes 105 420
ST i Sorow(ThankumMox12/0pce) 095|420
1-503015T INA Y REZ(M3x15)(F49 ~/8A) 8pcs | 420

Bind Screw(Titanium/M3x15/8pcs)

41




EXFyRN - UVT Dy — (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE ‘ £ A [wE RE ‘ £ A [wEd RE £ A% ‘*Eﬁ
No. Parts Names Quantity (#t:2) No. Parts Names Quantity (#t:2) No. Parts Names Quantity| (t:2)
Dmmm I?IL; I-ITe/::d Screw m I?IL; Ife\;dESZIZTE;\)ing Screw @mmmmmm ;_o,:niﬁead Screw
HZEZ(M2.6x8/10A) TP EZ(M2.6x6/10A) FTREZ(M2x8/T10A)
1-832608 | Fiat Head Screw(M2.6x8/10pcs) 10pcs| 210 1-832606TP | b £t Head Screw(M2.6x6/10pcs) 10pcs| 210 1-842008 | Roynd Screw(M2x8/10pcs) 10pcs| 210
92612 | i ead Senen(M.wteopes) 1006|210 | | rssamete| 1 o) 10065 210 | | 2010 2 Oopos) |10 210
599008 | e SoremMxanopes) |100es| 210 | |rssare e e [100es| 210 | | 2015 | 2GR T topos) |10 210
S90008 | P and ScromMinopes)|100es| 210| | ssmuete| 15 L opes [10Pes| 210 | | 1008 | 2 Gopes) [109c5] 210
HIEZ(M3x10/10A) TPHZEZX(M3x8/10A) FTAREZ(M4x12/10A)
1-833010 | £1at Head Screw(M3x10/10pcs) 10pcs| 210 1-833008TP | b Fiat Head Screw(M3x8/10pcs) 10pcs| 210 1-843012 | Royng Screw(M4x12/10pcs) 10pcs| 210
1-833012 gla?l—ll:;zz\d(’\gggmz(l{/lls?({;)NOpcs) 10pcs| 210 1-833010TP IIEHIZIZ Eéiti(hé[g);l/(()l\élé)?%%Opcs) 10pcs| 210 m th'o/jnyd I{Iebad/ Sae;E'l/;pping Screw
901 | e SereniMaxtanopes) 1006|210 | | rssamare| o o ope 100 210 | | rsamate| £ dpos) |10 210
90016 | P Had SarewMagnopes) |10%es| 210| [ ssmorste | 1o e ohopes[10Pes| 210 | | rsmore| £ mpos) |1095] 210
9018 | 1 Hod SarewMadopes) |10%es| 210| | ssmtete | 10 ohapes [10Pes| 210 | | rssmare| £ npes) [109s] 210
1593090 | F e Sorenixabnopes) 1006|210 | | ssaste| 1 nopes 1005|210 | |rsamare| £ A oropes) |10 210
94008 | e Serem(Maxiropes) 1006|210 | |ssure| 1 ope) 10065 210 | | S0STP| 12 S owvdsrdpes) |00 210
S94010| P and Seremwnsonopes) |10%es| 210| | sswoaste| 1o 7 LT hopes [10pes| 210 | | mmmmmp &7
1-834012 ga?:;z\d(,\g:rzlvz(l{/l]zgf\z)/mpcs) 10pcs| 210 Dmmm '?Tt;;:::t /I:I(ead Screw 1-853003 Stet/St:r:viIEA’\gf;/?é:)Ss))\ ) 10pcs| 210
U015 | 1 Hod SarewWniSropes) |10%es| 210|100 gt e [10pes| 420 | | 1508 | <o et ey [10pes) 210
59401 | it hond Sevenixibnopes) |100es| 210 | vsaanar| oo [10ves| 420 | | 005 | & g [10ves] 210
1594020 | Eend Seremixzonopes) |100es| 210 | |vsaorer| o [100es| 420 | 506 | & e pon . [10ves] 210
D 2 e SIS o ST stpe) |95 | 420 | | 550010 | o R T [1oes] 210
S|l oad Scram{entiasopes) 10905 315 | 15300087 | £ e 80es | 630 | 1550012 | Gl it ontpes[10Pes| 210
1-833006H Za?l—ii\(i(glc?:vevzr(;;x‘/yMZé/q1025;)) 10pcs| 315 1-834010T ;jI;a?Hiafj(g;/rleélv;((litoa)rfijm?M\:xﬁ/Z‘)\p)cs) 6pcs | 630 1-853014 Stet/S'\cr:vﬁlE/I’\gSﬂ/géSs])K ) Spes | 210
FSSH00BH| P o Cormwlmigopes) 1098 215 | | 01T g sipe) | 905 820 | | vss0en | Sl eEBTel ) | smos s
FSOI0M| it Scrheni00pe) 10955 315 | | 1504020 | £ | 40es | 30| | 1559025 | G S mmonpen | 3PS | 915
FSHOISH| it o Serontheniisopen 10008 15| | DI 2 2 e scrow 54004 | ool coreminariopesy|10Pes| 210
SO0 Pt hen Scrow(inonen 1995 215 | | 1ss0nT| et | o905 525 | | 1554008 | Gl e aiaopes[109c5] 210
FSHI08H| P e Cermmimhiassopes) 10955 420 | | 1ssomT| ot 905 | 525 | | 1554012 | G emavtatpoy . [109°5] 210
UM it S henant o) 10955 420 | |50 oo | 905 525 | 1554020 | Gl S onpen | 5Pes | 260
FSUIIZH| it Sernenant o) 10965 420 | |02 oot 80 | 525 | | 855008 | e ey spes | 263
FSMIISH| it o SeronHenant o) 10955 420 | | FSI0SHT e st | 20 | 525 | | 1555040 | S cioipon | 5Pe8 | 915
O et o o I e ST S ©
pcs) Titanium Flat Head Self-Tapping Screw Washer
MO0 o e Cermwtacznipes) | 5% 420 | ST g 1005|420 | | osne| e ey [100cs| 210
FSMIZSH| it oad Scromenioccatpas) | 5P| 420 | | 1SB00TPT ot 10PeS| 420 | | 200 | ot B oy |10pes| 210
VSO 12 g STzt 10965 420 | | 14000805 o) |10pes 210
VSIOSTT| 17t S omttoi | 90 420 [0t ot ey [109cs| 420
VM| 17t S omorss | 408 630 | [ io0ns| ot te T Gmapae) [109cs] 420
VU] 15 s ST 405|890 | 141008 2o o) |10pes 210
VSUIETP] 15 ot tat STt | 4058|850 | 190501200 e ) |10pes 210
OGS | Vot 0 Sapon | oS | 210
1-W701110 v?/a/sr;:ZM_7(x’\1A17;11c]>/§:3cOs§5)\ V1 spos | 210
@ Zj')‘/?“'?\‘/*‘/v—
Spring Washer
1 WB006155 793+ —(M3x6x1.5) 27U Y7 (10A) 10pcs| 210

42

Washer(Spring/M3x6x1.5/10pcs)




KyOosHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y

www.kyosho.com
REkRA T
T243-0034 %%/ REAMMT 153
| X—H—iEEOMEBSEERLT @1 —HERETEEEE 046-229-4115
Z2IR/CEXLHFL 55, | BEVWEEE  BR~SB@HEEER)13:00~19: 00

ss200910-1  PRINTED IN CHINA



	P001 M F KRUISER MM 5.pdf
	P002 M F KRUISER MM 5
	P003 M F KRUISER MM 5
	P004 M F KRUISER MM 5
	P005 M F KRUISER MM 5
	P006 M F KRUISER MM 5
	P007 M F KRUISER MM 5
	P008 M F KRUISER MM 5
	P009 M F KRUISER MM 5
	P010 M F KRUISER MM 5
	P011 M F KRUISER MM 5
	P012 M F KRUISER MM 5
	P013 M F KRUISER MM 5
	P014 M F KRUISER MM 5
	P015 M F KRUISER MM 5
	P016 M F KRUISER MM 5
	P017 M F KRUISER MM 5
	P018 M F KRUISER MM 5
	P019 M F KRUISER MM 5
	P020 M F KRUISER MM 5
	P021 M F KRUISER MM 5
	P022 M F KRUISER MM 5
	P023 M F KRUISER MM 5
	P024 M F KRUISER MM 5
	P025 M F KRUISER MM 5
	P026 M F KRUISER MM 5
	P027 M F KRUISER MM 5
	P028 M F KRUISER MM 5
	P029 M F KRUISER MM 5
	P030 M F KRUISER MM 5
	P031 M F KRUISER MM 5
	P032 M F KRUISER MM 5
	P033 M F KRUISER MM 5
	P034~035 M F KRUISER MM 5 E
	P036 M F KRUISER MM 5 E
	P037 M F KRUISER MM SP
	P038 M F KRUISER MM SP&OP
	P039 M F KRUISER MM OP
	P040 M F KRUISER MM OIL
	P041 M F KRUISER MM
	P042 M F KRUISER MM
	P044 M F KRUISER MM 5

